F8 Series CPD40/45/50
Electric Four-wheel Forklift

Z
V1 12/2018

4.0/4.5/50M
BN
HE=R

Part No.508000002451

AETERF

Manual
4.

Parts
8ZA4|PT

y J/DW@'/“\

S——




PARTS ORDERING INSTRUCTIONS PART LIST

HOW TO ORDER The Index, describes the item on the figure you are looking at. The Part No. is a
When you order, supply the part number, quantity, model and serial numbers of your numerical description of the item and the part ordering number. The Part Name is a
machine. Supplying this information will assure prompt, efficient handing of your description of the part number in alphabetical form. The No. is the quantity used on
order. the machine.

Since your dealer carries many parts in stock and maintains up-to-date prices on all
parts, he will be able to process your order immediately. If, for some reason, the part
is not in stock, he will order it from the factory. In either event, he maintains a current
file of service manuals, which give all available parts ordering or technical information.

WHERE TO ORDER
Always order parts from the dealer who sold you your electric forklift . If it is necessary
for the dealer to order parts from the factory, he is able to get prompt service for you.

Parts are shipped in accordance with shipping instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without
prior approval . We cannot accept responsibility for parts returned without

authorization.

If you have some parts which must be returned, contact your dealer. If he believes EP EQUIPMENT CO.,LTD.

parts should be returned, he will arrange for authorization to return the parts. Address: XIAQUAN,DIPU,ANJI,ZHEJIANG,CHINA
Tel:86-571-28035626/28035657

CHANGES Fax:86-571-28035616

When changes are made to the machine, revised pages for this manual will be issued. Net:www.ep-ep.com

These pages must be inserted in your parts manual as soon as they are received. Email:epparts@ep-ep.com

Failure to keep your parts manuals up to date will result in confusion and may cause

you to order wrong parts.

ALL RIGHT RESERVED COPYRIGHT
PM3845 10.22


mailto:king@ep-ep.com

FT
ELHITH

ATk, SR EREXERANGE S, BE, MSMFEST. REXEE
S BE S ORAE T LT W SR v 2K

BOME BB IR 2 F A A7 B8, T LR35 ZEORRR T AR ks R B i), T LA
flt o RARMAC AR AT T 7 R o RN BRI, AF PR AN A, L b
NEITE . TRE LRI DL, AT EMaA — RS TS, R ATA R I
LA G B ECEBALE B

T R

AT EATELER, R R e SRS )R B AT . R AT
LR FRT WA, MRS IRREERIIR S . RIS RIS B, AT X B 35
PR & e ehr .

FFHRE WA

—RBUEBLR, BOMERIR R, BEREMBA F LR,
TAIA L BA G FERUEIR B R FAF 7157

WEREA — SR € HIRIE, WKRAEAME .. HLMRmNEIT LLRIE,
W22 2 AL BRI I AT

RN A TN

BAREH

X EHAR EABS, RAFMABIETSER KT, DEEIX LA ET,
& B HEENHEARIE AT . 5 B0H S I E R S T, AT RE
PRI YR ST T R R

TirER
Index ik (R LSRR L, BARZIRAIIH . Part No &t F/F1)— KA E
3T 515 . Part Name J& ] 527 (T2 30HiE - No AR IR F4HE X 4 LA #E

WL I URA PR A F

ik WA % BBAEE RN IEX
HiE: 86-571-28027600/28035663

{5 86-571-28035616

®ik: www.ep-ep.com

#E45: epparts@ep-ep.com

RBURAA AR B
PM3845 10.22


mailto:king@ep-ep.com

HOW TO READ PARTS MANUAL
BRI H 3

Tip 1:

A: The part of Index 10 is chosen by different tongue of the same series type.

B: The part of Index 7 is Optional.

C: The number of Index 40 is chosen by the actual requirements.

D: The part of Index 34 is cancelled because of the design perfect , and there is an new part C \—>

which is make the use more perfect.

Index Part No. Part Name No. | Applied Date Remark
s S |THEk &= | EHAS fiipa
10 3218-130000-00 |Counter Weight TS 1 CPD18TY
10 3220-130000-00 |Counter Weight TS 1 CPD20TY
A > |10 3216-130000-00 |Counter Weight TS 1 CPDI6TY
10 3215-130000-00 |Counter Weight S 1 CPDI1STY
10 3213-130000-00 |Counter Weight S 1 CPDI13TY
7 3218-800001-10 |Fark & 1 100740920
B |:> 7 3216-800001-20 |Fark WE 1 1004071070
7 3218-800001-30 |Fark e 1 100%40°1150
7 3218-800001-40 |Fark WE 1 1004071200
40 3218-332002-00 | Callar HER Req
DI::> 34 | 01| 3218-330005-A0 | Switch SohMEn T = 4 Cancelled
02| CK11-56003-00 [JC100 Switch  #EHETF% 4




E: The part of Index 19 has an Applicability,because it's our policy to constantly improve our

Index Part Neo. Part Name No. | Applied Date Remark
products. s S | FHEK &= | AHAW e
E-1: Record by time E [:> 19|01 |3218-113000-00 |Gas Spring THELZER 1 -053011
- 053011 :Ending onMay 30, 2011. 02 | 3218-113000-04 |Gas Spring THEERER 1 |053011-
053011- :Beginning onMay 30, 2011.
E-2: Record by serial number F > |7 101] 2125-410004- |Cap T 1 | -52016344
02 | 2125-410004- | Cap FE 1 |$2016345-
8 0000-000084- |Ring Wiper  F- 1

-52016344 : Ending atS2016344 91 1 0000-000370- [O-ring O BEHH 1
S2016345- : Starting at S2016345
There are three types of serial number: +
1) 1 (LETTER)+7 (NUMBERS)
Applied Date: Up to February 1,2015 MTRUCK NO.

LETTER

TRUCKTYPE
(EISIF)
2) 1 (LETTER)+ 8 (NUMBERS) +
Applied Date: From February 1,2015 to June 1,2015
INUMBER _tRucK NO.
LETTER
TRUCKTYPE
(E/S/B/DJF)
3) 1 (NUMBER)+ 8 (NUMBERS)
Applied Date: From June 1,2015 +
INUMBER _ yRUCK NO.
NUMBER
TRUCKTYPE
(1/2/3/41516)



Index PartNo. Part Name Mo. | Applied Date Remark
Hi s S | EHEEK & | EHAS fipa
A FIRERA, 75 10 RIEA FAL 3T %R .
10 3218-130000-00 |Counter Weight  F&E 1 CPD18TY
10 3220-130000-00 |Counter Weight  F&E 1 CPD20TY
A > |10 3216-130000-00 |Counter weight  F&E 1 CPDIETY
10 3215-130000-00 |Counter Weight  F&E 1 CPDI15TY
10 3213-130000-00 |Counter weight  F&E 1 CPD1STY
7 3218-800001-10 |Fark WE 1 100407920
e L I - e A+
B: JF 5 7 JRZ T LA SR T s B |l oemoearok L 1 R
7 3218-800001-30 |Fark HE 1 10074071150
7 3218-800001-40 |Fark X 1 10074071200
C: 55 40 Rz T HRIHEA bR R g .
40 3218-332002-00 | Callar TEER Req

DI::> 34| 01| 3218-330005-A0 | Switch RSO 4 Cancelled

D: 75 34 Fon i Tt se 2k, BOEIFdH R4 84, . 02| cK11-56003.00 [JC100 Switch  1EHETEE 4

Vi



E: ¥5 19 F0RZ B — AN P I . 50 AR AR INE Mt 77 i T
E-1: i
- 053011 :#EF| 2011425 A 30 H
053011- 4R+ 201145 4 30 H
E-2: FIFFHISid

BULF45 52016344
BG5S 52016345

-S2016344
52016345-

H=MF55ER:
1)1 CERD +7 ()
EARE: #uER 201542 A1 H

2)1 (580 +8 (B
G R 20152 1 HE 201546 71 H

3)1 (HF +8 (HF
ERRE: 2015426 A 1 H&ES

Index Part Neo. Part Name No. | Applied Date Remark
s THES | THEKR &= | AHAW e
E [:> 19|01 |3218-113000-00 |Gas Spring THELZER 1 -053011
02 |3218-113000-0A |Gas Spring TEEERER 1 |053011-
F > | 7 101] 2125-410004- |Cap FE 1 -52016344
02| 2125-410004- |Cap FhEE 1 |S2016345-
8 0000-000084- |Ring Wiper B -FE 1
g 0000-000370- | Cring O R 1
85 =
O Ll T
LS E i
(E/SIF)
B rmims
F3
FRE
(E/S/B/D/F)
BE_ rmms
8=
L eSS
(1/2/3/415/6)

Vil




Tip 2

A: Section 0102 is the original version.

B: Section 010201 is the version that some parts in the Section 0102 have been changed.

C: Section 010202 is the version that some parts in the Section 010201 have been changed.
When you order,Please locate specific parts information of your truck by the Applied Date of

parts in each version.

2
A: BT 0102 RN IR A
B: ®11 010201 FoRfEFbRA (511 0102) LFHA PR,
C: E11010202 FoRERHERA (EF 010201) EEAFHHEL,
AT RIS, ARG AR AR b 2 (R FH I ()R W s P 72 AR ) 45

Vil

>

0102 Overhead Guard
T

B

010201 Overhead Guard
ZEH

Cem

010202 Overhead Guard
T

{¥—3

191

i

1 2

*—18
+—13-1 3




Index H

1000 Frame SYSIEM ZE B R ....cveerererreriersessessesssses e ssessssss e sses e ssssss e s st s s ssesse s aaeasessesae s eaeeseeaese e e e e aEeRe e ReAAe e A RE A aEARe A RenE A e A AE A AEAe e e e e AE A Ae A RenE e nE e e e e eAenAe R e e naeeannan e e e e e nannanans 2
RO T ATl o L LT ES = = R 3
0102 OVENEAA GUANT ZZ M ...ttt e ettt et et e e bt e te e st e beeteeseeseebeeaeeasesseeteeseeabesbeeseessenbeeasesseseebeessenseeseebeessentesbeeseenseabesaeersensestesseensesresreanes 6
L0 o Ta LA O o= 11 5= TR 8
OO o T ot 0oV == 11

2000 Steering CONLrol SYSLEM BEAEZRZE ...ccvivieeieriiiiisseesiessissesssesse s s s saesse s e s s e aesassas s s e e sae s n e s e e R e e R s e aesaEeRE e AR e s ReRAE e AR e R e R e R AR e R e e R e e RE e AR e aesaseRs e s e seeanenaenseeRe e s e saeeReeRnenesanrns 13
N IS] (oY= gTo R 0o o I (= I (2 15
0202 HaNd Brake ASSEMDBIY TR c..veveeeieeieececeeeeietce e eee et et see et teteae e et et e s eas e e s e s e s es s s et et essas s eseseseas s e s et essan s seesesess s esesessssasesesess s es et esess s aseseseasesesesesessanssesesensesasaseses 17
R e Ty g to =T e =3 K 2 TR 20
0204 StEErNG ASSEMDIY I AL I ... veeeeeeee ettt ettt ettt e et et e st et e ae et ese et et e et ete s e s e s et eaeeeess et eseeeeseeeese s ese s et eas et eseesess et ese et eseeeete et ese e et et et enseteneeteneeteneeeereaneees 22
0205 Valve Control LINKAGE 22 B HRTEAE AT ....oveee ettt ettt ettt e et et et as et et et es e e et e e et ese s ee et e s ese s eseeeseee s eeneesese s asneesees s et st ssnan s asstesenn s asneetnnnanasntans 25

3000 Driving SYStEM TEF ZRZE ....ccceeerrerreressersrsersessessessssssstssesssssssssssssessssssssssssesssasessssssssssesssssesssasasesssasessssssasssesssssssstsasssesssssnssntessssensensssssasesessnnsssasesasesessnnsnssssesnsnsns 28
0301 Driving SyStem ASSEMDIY BN ZR BT /LI . veiveeveeeeeeee et et eeteete et et e et e et e e e testeete e e steeteeseetesaeeseeeeaseasesseeasesteeseentesteaseeseentesbeeseenseateebeenteseeeteeaeenteateeteeneetesaeeneeneeans 29
0302 DIIVE AXIE JRBIIE ..cverceeeeseteiciei ettt es ettt s e f et s e e 2o 28 E 2845 L8 e 28 e e 421 E e 828 e e LR eE £ LR £ LR EER SR £ R4 E LR R A E £ E R E AR R ettt 31
0303 WHEEI BraKE fHllBIIHE ... cvvueeeeiseeeeiei sttt ettt es s b st e s b2 825 e 45128428 e e 42+ SE e £ L8 e £ 28 e e 42 1L E e £ £ e e b £ AL e £ LR e £ e E e e e s e b £ e h b e s e b e s b e e bt e sttt b e 34
0304 Gearbox ASSEMDBIY R TH FE I I .....oveieeeee et eee ettt et et e et e et e e e te et e et et eaeeaeete et e tesseseeseeteeeeseeseeeeeee s e s eseeeeeteeeenseseeeeeteeeenteneeteeeeete e eneeneeteetetennereeteeteeeeeenneteeteareneas 37
QR TR i f= CYa = R OO 40
0306 Front TireS ASSEMDIY FlTHE BT AL ..vveveieeieeetee ettt ettt ettt e et et ettt et e et et e st eaeete et et esseseeseeteesessesseseeteesessesseseeseese s esseseeteesesesseseeseeseesensesseseeseetessensensaseatesensanis 42

4000 SEEIrING SYSTEM FETH] ZRGE ..vevrerierieerirsisiesisesssssssssessessssssssssstssssssssssasssssessssassssesssssessssssssssasssssssssssssasessesssssssssessesssssssssssssssssssesssssssssessessssssssseesessssssessssssessnssesssssnans 44
0401 Rear Axle Steering ASSEMDIY JE HF AL AL ...ve.verieeiitecteiee ettt sttt ettt ettt te et e et et e e e st ebeese s e s eseeseesessessessesees e s e s eseeseebessensesseseeseebe s esseseeseesessenseneesestesensennas 45
0402 SEEEING AXIE BETUMT ...ttt ettt ettt ettt et ea e s e e e et e s e s s e s e s e s e ae s e s e s et eae e e s e s e s ese s e s et et essen s et e s eae s e s e s e s e st et ea et eseaees e s et eaeanee et et eaeases et et ean s esetesean s esaneaeans 47
00T (==Y T a e R @Y, T Vo L= g 2 T o OO 50
0404 Back Wheels ASSEMDIY JEHEBETIE I I’ . .voveiveeeeeeee ettt ettt ettt ettt et e et et eae et e ete et e s eseeseeteeseaseaseseeseese s eseeseeseeteeeessesseseesese s eseeseebeesensesseseeseete st ensensereeteneensens 52

5000 EIECLriCAl SYSTEM ELZEZRZ ...cueueeeeeeeecereseresesasssassssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssssssssssssssnsnsnsnsssssesssssnsnsssssnsnsssesssnsnsesssssnsesssnsnsnsssnsnsnsnsssnsnsnsnsnsnsen 54
(01Ol L= g Tt N0 L o N el B L 56
0502 Wiring Harness ASSEMDIY ZE TR I ....eiueiie ittt ettt ettt et ettt e et et et e e beete et e steeteeaeebesteeseessebesaeessestesbeeasenseebeebeesseebesbeeseentesbesseenseebesbeensessesteeteensesseas 58
0503 Cable ASSEMDIY  HILZ U ....cveiee ettt ettt e et e e e e e seeeee e eaeeeeeteee e s eaeeseeeeeeeee s eseeeeeeeeee s e eseeeee e et e e eaeeeseseeeessesseeeeeeeeeeae e eeeeeeeeesee s ennereeeeeteseeneenneteseeaeennas 60

6000 Hydraulic SYSEEM JBE ZRZE ...coeeeerereressersrsessesessessssssstssessssssssssessssssssssssssssesasesessssssssassssssssssstssessesssssssssasssssssnssnse e sasssssesssassseesenssnssssssssssssnnteusnssssnssnnsnnsesessnssnnnns 62
0601 HYAraulic SYSIEM THUE BT IS ....veveeeeeeeeeeee e ee et e et e te e te s e et eteae s et e teaes e s es e s et eas s esesesess et esesesess s ssesesess s eseseseas s esesesessas et eseseesas et esese s es et esese s et asesess s aseseseseenasetesennnas 63
010 @ T I =T oL < 67

7000 Lifting SYStEM ABTF FRZE c.voveveeeeeereireeeseesesesesssesesssss s s s s sssss s s s s s s s s s sas s e s e e s R e AR e e e e R E e e AR RE e e e e e Re e e e e e e Re e e e e e e e R e e e e e e e e e e e e ae e e e anas 69



0701 Full free 3-Stage Mast ASSEMDIY 4 T TR covuvivee ettt ettt et ae et e e e e e e s e s e e e e et e e s eeeseeesseeesees et e eeese e eeessetesestesseenseeeeteesete e stensaenaneteneaeeneen 70

0 QT I T oY= = RO 75
0703 Front Lifting CYNNAEr FTL T ......veeveieee ettt ettt ettt et ettt et e et et e st eteeteete et eseeseeseeteete s eseeseebesseasesseseeseesessesseseeseete s esseseebeesesenseseeseetessensenseresseasennas 78
0704 Lifting CylNAEI-L ZE AT THEL ...c.eeeeeeeeee ettt ettt ettt et e et et e e et e et e e te et eaeeae et eete et esseseeseesesesseseeseebe et essessebeese s e s eseesseseesessenseseeseesesensesseseetessenseseetessensens 80
705 LIftING CYINAET-R F7 B FF AT ++vvvvvoeeeeeeeeseseeeseeesseeseeseeesseeeeeseeesseee e esessee oo eeesseee o2 e e oo e e e e e e s s e eesse e 82
O 0L T A3 T a Yo oY N . TR 84
0707 FOTK FTAmME T8 X ..ottt ettt et et et et e et et e st e st e te et et eseese et e ete s easeseeseese st essesseseete et essesseseesentesseseeseebeesensesseseeseesessessesseseetesenseseesestesensaneas 86
0708 Full free 2-Stage Mast ASSEMBIY A FHTHZ T TR .vveieeeieee e cee ettt e et et e et e et eete e st e e teeeteeeteeeteeeteesteeeaeeeteeeteeeteeseeeabeesteeateeateeateesteesteesteeateeareesreeneeeaes 88
0L QT I T oY= = RO 94
0710 FUIl Fre@ LIftiNG CYINAET A% T FHAEFFT ooorovvveeooo e eeeeeesoeeeeeeeeeeses e eseesseeeeeeeeesse e e eees e e oot e e e e s e s eese e eeeeeees 96
0711 Beside Lifting CyNA@-L ZE IR T T ....e.veieeeeeeeee ettt ettt ettt ettt et e et et e et et et eseeseebeete st eseeseeaeese s essesseseebessensenseseeseebessensensetessetenseseessetessesennas 98
0712 Beside Lifting CYINAE-R A7 I TFTHITT ...eveeee oottt ettt ettt ettt ettt e et et et e aeete et et e e eseeseetessessesseseeseebe s esseseeseeteetessesseseeseese s esseseebessensenseseeseesesseneens 100
O7AB FOTK FramME T8 TR .ottt e et et e et et et e et et e e eseeaeete et e e eseeae et e et e e eaeeseeeeete e essesseseeee et e s enseseeeeeeeeenseaseteeeeesensessesseseneeeenseseesesenasenneneas 102
0714 Wide-View 2-Stage Mast ASSEMDIY  FEALET o2 T T2 I cvviveiveieeiee ettt ettt sttt et b e et e s e e s s e seebeesesbe s eseeseeb e e s e se st eseesees e b e st eseeneesesse st e s ensenesbensenee 104
A E T @I T oYY =S 108
Oy L T te I3V TaTe [=Y a2 T i SRR 111
O A T L T =T a TS OO 113
0718 CRAIN ASSEMDIY BEZEIEUI oottt e et e e e e e et ee e s s ez e s s e s et s s s ssasssss s s seaeas s aessssasssssssesasasssasssssssssssssssssssssssassssssesssnssssssssssasssssasanensssssnsnsnsreras 115



1000

Frame System

EHRA



0101 Frame System

EHRSA




0101 Frame Systen

R R
Index Part No. Part Name No. Applied Date Remark
F5 LG5 LA Bk i T H 3 #E
1 3845-110000-0A Chassis LR 95951 1
2 3845-100001-00 Pedal-Left T2 B B AR 1
3 0000-000242-00 Bolt M8x16 AR 4
4 0000-000159-00 Lock Washer ®8 PhEL 10
5 0000-000540-00 Flat Washer ®8 PR 1
6 3845-100003-B0 Counterweight [[MEieeN 1 CPD40/45F8
6 3850-100003-B0 Counterweight i B 1 CPD50F8
7 301002000098 Bolt M36x100 EES 2
8 304003000015 Lock Washer $36 R 2
9 304001000011 Flat Washer ©36 RT3 2
10 3845-100005-00 Hoop AR 4 1
1 0000-000776-00 Bolt M10x16 AR 5
12 0000-000063-00 Lock Washer ®10 R 5
13 0000-000547-00 Flat Washer ®10 R 2
14 3845-100006-00 Bracket BB SR K 2
15 0000-000452-00 Bolt M20x90 AR 4
16 0000-000266-00 Lock Washer ®20 PhEL 4
17 0000-000435-00 Flat Washer ©20 R 4
18 3845-100002-00 Pedal-Right i 5 AR 1
19 3525-100009-00 Shock Absorber Cap  HJffi 3 BRI E AR 2
20 0000-000368-00 Screw M8x12 KPR ARET 9
21 3525-100012-A0 Lock II B0 11 1
22 0000-000459-00 Screw M5x12 WRET 3
23 3845-100004-00 Cable Cover L2 R AR 1
24 0000-000264-00 Bolt M6x12 e 6




0101 Frame System

R R
Index Part No. Part Name No. Applied Date Remark
F5 LG5 AR Bk i T H 3 #E
25 0000-000056-00 Lock Washer ®6 PhHL 6
26 0000-000380-00 Flat Washer ®6 PR 6
27 3525-130001-00 Bracket Cable LS ] 5 2% 2
28 0000-000255-00 Bolt M8x20 EgES 4
29 0000-000550-00 Nut M8 HERE 1
30 3525-100003-0A | Rubber PR A 5 4
31 0000-000270-00 Bolt M10x20 EgES 4
32 3845-100007-00 Shock Absorber DA I 28 4
33 3120-100007-00 Cover e AL 2
34 3218-110007-00 Shock Absorber HiAR I = A 4
35 3525-100011-00 Lifting Hole Cover EmfLE 1
36 3825-100002-00 Cover Pl s w5 AR 1 Without LOGO
36 3845-100008-A0 Cover ) 48 5 AR 1 With LOGO
37 3218-600500-00 Horn UALN 1
38 3845-100009-00 Bracket WA\ 235 S 48 1




0102 Overhead Guard

ZEH

L
S
Ny




0102 Overhead Guard

2z &t
Index Part No. Part Name No. Applied Date Remark
i) T TR K T H #E
1 3815-100005-00 | Right Lamp Holder BT 1
2 0000-000629-00 Bolt M8x55 [y 4
3 0000-000176-00 Flat Washer ®8 T 8
4 0000-000159-00 Lock Washer ®8 R 4
5 0000-000550-00 Nut M8 S RE 4
6 3815-100004-00 | Left Lamp Holder FT 1
7 0000-000874-00 Bolt M8X45 [y 2
8 3130-680101-00 Lamp Holder Al LED 47 & 2
9 0000-000270-00 Bolt M10X20 A 2
10 0000-000063-00 Lockwasher ®10 PhEL 2
1 0000-000547-00 Flatwasher ®10 P 2
12 0000-000553-00 Nut M10 S RE 2
13 3130-680100-00 Head Lamp AT 2
14 3525-632002-00 | Front Lamp Harness R i/ A5 2k iR 1
15 3525-632001-00 | Front Lamp Harness L Ri4T A4k R 1
16 3120-101000-00 Viewfinder SO 1
17 303013000003 Nut M8 IR IE R 1
18 3815-120000-00 Side Panel Regulator il 1 5 2
19 0000-000259-00 Bolt M6x16 [y 4
20 0000-000056-00 Lock Washer ®6 P 4
21 0000-000544-00 Flat Washer ®6 P 4
22 3218-600400-00 Caution Switch AR AT 1
23 3130-680200-00 | Rear Lamp Unit =tEHAELT 2
24 0000-000852-00 Screw M5x65 WRET 4
25 3525-632003-00 | Back Lamp Harness R JG{T A4k 1




0102 Overhead Guard

2z &t
Index Part No. Part Name No. Applied Date Remark
i) T TR e i T H 3 #E
26 3525-632004-00 | Back Lamp Harness L JR{T A4 R 1
27 3525-120003-00 | Washer AL 6




0103 Front Cover

AT4hER




0103 Front Cover

AAhE
Index Part No. Part Name No. Applied Date Remark
F5 S FFA IR Bk TEH H ik
1 3845-200001-00 Plate R4 AR 1
2 0000-000368-00 Screw M8x12 RV MRET 4
3 3845-241000-00 | Floor Board HI AR AR 1
4 0000-000277-00 Bolt M8x25 EgES 2
5 0000-000176-00 Flat Washer ®8 PR 4
6 3218-680000-00 Accelerator pIlIpEE 1
7 0000-000159-00 Lock Washer ®8 EHEA 2
8 0000-000550-00 Nut M8 ERE 10
9 3218-240001-00 Rod A HEAR MBS A 2
10 3845-200002-00 Cushion B HUARAR I 2 1
11 3218-606000-00 Warning Light Switch  #: 4] JF 5% 1
12| 01 [3130-670000-00 Controller meter FEHlE R 1 Superseded by 3218-600007-60
02 |3218-600007-60 Controller meter FERIER R 1 BGD-22-002763

10




0104 Back Cover

JashE

Main Hamess

7=
I
¢ _._Uwo

{
AN NS .\o
’ Y "

lllllllll

11



0104 Back Cover

JRoNE
Index Part No. Part Name No. Applied Date Remark
F5 LG5 TR Bk i T H 3 #E
1 3845-231000-00 Cover Plate-R FER 1
2 3525-200003-00 Quincunx Bolt M8x16 METEIE B3 2
3 | 01 [3845-221000-00 Cover Plate-L Fr AR 1 Replaced by #3845-221000-0A
02 |3845-221000-0A Cover Plate-L Fe AR 1
4 3845-210001-00 Gas Spring iy 2
5 3218-212000-00 Seat SC1 SCA1 B 1
6 3125-670200-00 Seat switch FEASABNF G 1
7 3525-120003-00 Washer L 1
8 3845-211000-00 Cap FH R A5 AR 1
9 0000-000278-00 Bolt M8x30 LY 4
10 0000-000540-00 Flat Washer ®8 R 14
11 0000-000210-00 Flat Washer ®8 KP-2 8
12 0000-000413-00 Nut M8 IR EE 4
13 0000-000550-00 Nut M8 IR 10
14 3218-604000-00 Fetch-up Switch EESIPS 1
15 3525-210001-A0 Lock I Bidn 1 1
16 302008000003 Screw M4x6 IRET 2
17 0000-000321-00 Screw M8x20 WRET 6
18 0000-000159-00 Lock Washer ®8 R 8
19 3525-213000-00 Gemel assembly B S 2
20 0000-000322-00 Screw M8x25 IRET 4
21 3845-250000-00 Back Cover J& R 1
22 0000-000368-00 Screw M8x12 KPR ET 2

12




2000

Steering Control System

13



BIERS



0201 Steering Control System

BIERG

15



0201 Steering Control System

BAERS
Index Part No. Part Name No. Applied Date Remark
i) Lo T2 e i T H 3 L
1 3218-320000-00 Steering Assembly See 0204 77 Tl P A 1
2 3218-320009-00 Cushion e B HAR IR 4
3 0000-000283-00 Bolt M10%35 LY 4
4 0000-000007-00 Flat Washer ®10 R 12
5 0000-000063-00 Lock Washer ®10 R 6
6 0000-000553-00 Nut M10 IR 6
7 0000-000242-00 Bolt M8x16 WA 2
8 0000-000159-00 Lock Washer ®8 R 6
9 0000-000176-00 Flat Washer ®8 R 10
10 3120-310001-00  |Fixed Plate THPR 223 1
11 3218-315000-00 Cup LM 1
12 3845-320000-00 Parking Brake Assembly See 0203 il 2% il i i, 1
13 3525-637000-00 Brake Switch Harness HIBIIF LR 1
14 0000-000284-00 Bolt M12x30 LY 4
15 0000-000060-00 Lock Washer ®12 R 4
16 0000-000373-00 Flat Washer ®12 N 4
17 3218-313000-00 Hand Brake Assembly See 0202 il sh2& it i il 1
18 3218-605000-00 Switch BT K 1
19 3525-635000-00 Hand Brake Harness FHlEh 2R 1
20 0000-000251-00 Bolt M10%25 LY 2
21 3120-300001-00 Rippled cover (SR S Req.
22 3845-330000-00 Valve Control Linkage See 0205 £ & R AEHT 1 Two
22 3845-330000-10 Valve Control Linkage See 0205 2 B R EAT 1 Three
22 3845-330000-20 Valve Control Linkage See 0205 % i@ ¥ (4T 1 Four
23 0000-000277-00 Bolt M8x25 WA 4

16




0201 Steering Control System

BAERS
Index Part No. Part Name No. Applied Date Remark
s T TR B 3 P H 301 &IE
24 0000-000550-00 Nut M8 IR} 4
25 3218-600006-00 Rubber Washer TR 4
26 3218-609000-00 Switch Assembly FAREFF K S i 1
27 3125-100004-00 Tubing clamps RS 1

17




ooooooooooooooooooooo




0202 Hand Brake Assembly

ERiEsYs
Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko i H 3 #E
1 3218-313100-00 Hand Brake FR 1 For Shifter
2 0000-000376-00 Pin ®2.5x20 FF A4 1
3 3218-313200-00 Touch Plate e v 1

19




0203 Parking Brake
FesZh

®
To Wheel Brake ;
Y
] o
26 ‘
27 = —

To Wheel Brake

20



0203 Parking Brake

[
Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko i H 3 #E
1 3845-321000-00 Brake Plate JIEIA] %2 et 1
2 3120-322000-00 Brake Bracket JIHIR1 i 1
3 0000-000251-00 Bolt M10x25 AR 8
4 0000-000063-00 Lock Washer ®10 R 8
5 0000-000547-00 Flat Washer ®10 PR 8
6 3525-100010-00 Rubber b i 2 1
7 3125-310006-00 Rubber YRtk 1
8 3316-410001-00 Spring JEEAIEE 1
9 0000-000277-00 Bolt M8x25 B 1
10 0000-000550-00 Nut M8 LN 1
1 3316-410003-00 Bolt M10x125 AR 1
12 0000-001327-00 Bushing 1612F B e 2
13 3316-410002-00 Shaft Sleeve GHEIISEHES 1
14 0000-000553-00 Nut M10 LN 1
15 3125-314000-00 Brake Pump LIS 1
16 0000-000242-00 Bolt M8x16 B 2
17 0000-000540-00 Flat Washer ©8 T 2
18 0000-000159-00 Lock Washer ®8 R 2
19 0000-000952-00 Pin 8x30 iz 1
20 0000-000376-00 Pin ©2.5x20 F R4 1
21 3125-313000-00 Brake tappet BT 2H 1 1
22 3845-322000-00 Pedal Brake BB 1
23 3125-310005-00 Pedal Cover RS R 1
24 0000-000468-00 Clip ®10-16 R 3
25 3115-310001-00 Rubber Tube HZH R 1
26 3845-311000-00 Metal Pipe L e B R 1
27 3845-312000-00  |Metal Pipe R AR 1

21




0204 Steering Assembly

AR R

22



0204 Steering Assembly

e Tl A S
Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko TEH H #E
1 3218-323000-10 Steering Wheel J7 1A 1
2 0000-000643-00 Bearing 61904-2Z K 1
3 0000-000293-00 | Shaft Snap Ring @20 il Fi 2 ¥ 24 A 70 1
4 0000-000386-00 Screw M6x20 IRET 4
5 0000-000056-00 Lockwasher ®6 R 8
6 0000-000123-00 Flatwasher ®6 R 8
7 3218-320010-00 Rubber Bush IR RS 4
8 3218-320009-00 Cushion L mp e i 4
9 3218-320003-0A Steering Shaft A a il 1
10 3218-326100-00 | Steering Column A 1
11 0000-000326-00 Screw M6x12 WRET 1
12 3218-320008-0A Handle HFM 1
13 3218-320005-0A Axis BB 1T 1
14 0000-000856-00 Flat Washer ®11 P 1
15 0000-000210-00 Flat Washer ®8 P 1
16 3845-341000-00 Steering Bracket B ) AR AR 1
17 0000-000054-00 Nut M10 IR 2
18 0000-000063-00 Lock Washer ®10 R 6
19 3218-320013-00 Steering Bush i e & 4
20 3218-320014-00 Steering bolt B ) R R A 2
21 3218-320007-00 Steering Washer e ) B TR A 2
22 0000-000487-00 Screw ST4.8x32 WRET 4 Cancelled
23 3218-320002-00 Cover, back J7 Tk SRR 1
24 3218-320001-00 Cover, front 7 e 25 AR 1
25 3218-326001-00 Nut M16X1.5 IR EE 1
26 0000-000278-00 Bolt M8x30 WA 1

23




0204 Steering Assembly

e Tl A S
Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko i H 3 #E
27 0000-000159-00 Lock Washer ®8 R 2
28 3218-326200-00 Gimbal L aupsimiEeibs 1
29 3218-325000-00 | Steering Shaft T 2 1
30 0000-000462-00 Bearing 61905-Z Hh7k 1
31 0000-000251-00 Bolt M10%25 oy 4
32 0000-000007-00 Flat Washer ®10 P 4
33 3218-312100-00 Redirector Bracket 1 ) 2 22 AR LA 1
34 3845-740000-00 Redirector LzdmEas 1
35 0000-000630-00 Nut M12 IR EE 1
36 3218-323010-10 Horn Button Luple-Ssl 1
37 3218-323020-00 Handle F 1
38 3218-600900-00 Swith HEIFR 1
39 0000-000077-00 Screw M6x12 LA 1
40 0000-000863-00 Big washer ®16 KEE 1
41 3218-326002-00 Chassis Assembly JRE SR 1
42 3218-323030-10 Hornhood WA\ 5 1
43 3218-323040-00 Insulating Sleeve M5 1
44 3218-326003-00 Washer [k ik 1
45 0000-000320-00 Screw M6x35 IRET 4

24




0205 Valve Control Linkage
ZRRIRBRAEFT

25



0205 Valve Control Linkage

L R AIERT
Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko TEH H #E
1 3120-332000-00 Lever-Lift RN 1
2 3218-330006-00 Knob-Lift T FH 1
3 3845-332000-00 Lever-Tilt AR AT 1
4 3218-330007-00 Knob-Tilt iR 1
5 3120-330001-00 Support-L 7 [ 78 S 28 1
6 3120-330002-00 Support-R [ 7 S e 1
7 3845-330001-00 Connecting rod BRAEF WG 1
8 3120-330005-00 Nylon graphite sleeve ®12 B 5% 4
9 0000-000007-00 Flat washer ®10 el 2
10 0000-001204-00 Nut M10 IR 1
1 3120-300001-00 | Valve Stem Sleeve B B 1
12 3845-331000-00 Connecting rod U 2
13 0000-001205-00 Pin Roll ®8x24 Bl 2.
14 0000-000296-00 Pin 2x20 FF 4 4.
15 0000-000550-00 Nut M8 IR EE 2.
16 3845-330002-00 Control Valve Two ATk 2
17 307006000007 Pin Roll ®8x20 Bl 2
18 3845-730000-00 Control Valve Two PG 1% 1] 1
18 3845-730000-10 Control Valve Three BN EZ 1 1
18 3845-730000-20 Control Valve Four e 1
19 3845-310001-00 Board E4- ke 1
20 0000-000176-00 Flat Washer 8 el 2.
21 0000-000284-00 Bolt M12x30 g 4
22 0000-000060-00 Lock Washer ®12 i 4
23 0000-000373-00 Flat Washer ®12 P 4

26




0205 Valve Control Linkage

Z BRI ERAEAT
Index Part No. Part Name No. Applied Date Remark
K5 Ems i ¥kt i3 AT
24 3845-337000-00 Bracket TFRLHM 2
25 3218-605000-00 Switch UES 2
26 3218-605001-00 Rubber Cover [P YIES 2
27 0000-000264-00 Bolt M6x12 AR 4
28 0000-000056-00 Lockwasher ®6 Hak 4
29 0000-000123-00 Flatwasher ®6 T 4
30 3525-636000-00 Lunching Harness FBHH KRR 1

27




3000
Driving System
X3 & 5t

28



0301 Driving System Assembly

LTI B2 Y5

29



0301 Driving System Assembly

U F2 9585
Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko i H 3 #E
1 3850-420000-00 Drive Axle See 0302 IR 1
2 0000-000706-00 Shaft ®12x30 il 1
3 3845-400001-00 Packing Seal AR A A 1
4 3845-430000-0A Front Tire Assembly See 0305 [iiEjte:d =85 2 CPD40/45F8
4 3850-430000-00 Front Tire Assembly See 0305 [k jte:d =85 2 CPD50F8
5 0000-000579-00 Nut M20x1.5 BB 16
6 3845-420000-00 Gear Box Assembly See 0303 AR SRR KK 1
7 301003000031 Bolt M14x1.5x40 LY 16
8 0000-000233-00 Lock Washer ®14 R 21
9 0000-001004-00 Flat Washer ®14 N 21
10 | 01 | 301000000066 Bolt M14x1.5x225 g 5 Superseded by#301000000469#
02 | 301000000469 Bolt M14%1.5x125 WA 5
1 3525-440000-00 Pin shaft assembly GEL iS85 1
12 0000-001151-00 Split Pin 3.2x36 FF 4 1
13 3525-400002-00 Flat Washer ®20 R 1
14 0000-000764-00 Slotted Nut M20 ARG L AE 1
15 | 01 |3845-650000-00 Traction Electric Machine 1T 1 -1311500659 | Superseded by 3845-650000-03
02 |3845-650000-03 Traction Electric Machine 17E N 1 1311500660- BGD-22-002763
16| |7830289001-08 | Encode i 1

30




0302 Drive Axle

IREAr

31



0302 Drive Axle

UKEH
Index Part No. Part Name No. Applied Date Remark
P el TR o & H U

1 3850-420001-00 Brake Drum KRB B BT 2

2 | 01 |3850-421000-00 Wheel Brake-L See0303 e i B 2 S 1 Superseded by 7846-21000X-00
02 |7846-21000X-00 Wheel Brake-L See0303 e 1 By R 1 EP2020010301

3 | 01 |3850-420002-00 | Vent plug S X85 1 Superseded by 7845-20724X-S0
02 |7845-20724X-S0 Vent plug A ZE R 1 EP2020010301

4 | 01 [3850-420003-00 Plug R1/2 R ZE 2 Superseded by 7845-20723X-S0
02 |7845-20723X-S0 Plug R1/2 5 3 2 EP2020010301

5 3850-420004-00 Housing WA A 1

6 3850-420005-00 Shaft ®12x26 [ A 1

7 3850-420006-00 Packing Seal 370.5x426x0.5 EE Rt 1

8 | 01 |3850-422000-00 Wheel Brake-R See0303 A1 1l BN AR AL B 1 Superseded by 7846-22000X-00
02 |7846-22000X-00 Wheel Brake-R See0303 A1 1l Zh AR AL B 1 EP2020010301

9 3850-420007-00 Snap Ring 97x120%x18 PSR 2 2

10 | 01 |3850-420008-00 Seal FB120%150x12 T JE Y 2 P 2 Superseded by 7846-20921X-00
02 |7846-20921X-00 Seal FB120x150x12 T B % 5t 2 EP2020010301

11 | 01 |3850-420009-00 Bearing 32019 G R T Al 7K 2 Superseded by 7845-20720X-S0
02 |7845-20720X-S0 | Bearing 32019 I5 44 - 2 EP2020010301

12 | 01 |3850-420010-00 Hub R 2 Superseded by 7845-20705X-S0
02 |7845-20705X-S0 Hub L2 2 EP2020010301

13 | 01 |3850-420011-00 Bearing 33117 G VR Al 7K 2 Superseded by 7845-20718X-S0
02 |7845-20718X-S0 Bearing 33117 [ HER TSl K 2 EP2020010301

14 | 01 |3850-420012-00 Seal FB115x145x12 e i i 5 T 2 2 Superseded by 7845-20717X-S0
02 |7845-20717X-S0 Seal FB115%145x12 e i 5 T 2% T 2 EP2020010301

15 | 01 |3850-420013-00 Ring D90x3.5 O 7 2 Superseded by 7845-20716X-S0
02 |7845-20716X-S0 Ring D90x3.5 O Ay 2 EP2020010301

16 | 01 |3850-420014-00 Snap Ring 85%115x16 HESER] 2 Superseded by 7845-20701X-S0
02 |7845-20701X-S0 Snap Ring 85x115%16 HESER] 2 EP2020010301

32




17 | 01 |3850-420015-00 | Nut M85x2x8 /N[ B 4 Superseded by 7845-20714X-S0
02 [7845-20714X-S0 | Nut M85x2x8 /N[ B 4 EP2020010301

18 | 01 |3850-420016-00 | Washer ®85 IS 11 3l 3 2 Superseded by 7845-20715X-S0
02 [7845-20715X-SO | Washer 85 IS 11 3y 3 2 EP2020010301

19 | 01 |3850-420017-00 | Nut M30x1.5 BRiZ R} 12 Superseded by 7845-20702X-S0
02 |7845-20702X-S0O | Nut M30x1.5 BRiZ R} 12 EP2020010301

20 | 01 |3850-420018-00 | Nut M20x1.5/M30x1.5 FehzRE 12 Superseded by 7845-20703X-S0
02 |7845-20703X-SO | Nut M20x1.5/M30x1.5 FehzRf 12 EP2020010301

21 3850-420019-00 | Bolt M20x1.5/M22x1.5 B 12

22 3850-420020-00 | Nut M22x1.8 | S 2 12

23 3850-420021-00 | Shaft Right Aty 1

24 | 01 |3850-420022-00 | Packing 146x187x0.5 SR 2 Superseded by 7845-20712X-S0
02 |7845-20712X-SO  |Packing 146x187x0.5 SR 2 EP2020010301

25 | 01 |3850-420023-00  |Bolt M12x1.25x50 A 24 Superseded by 7845-20711X-S0
02 [7845-20711X-S0  |Bolt M12x1.25x50 A 24 EP2020010301

26 | 01 |3850-420024-00  |Lock Washer ®12 R 24 Superseded by 3131-41007X-B0
02 [3131-41007X-BO  |Lock Washer ®12 i 4 24 EP2020010301

27 3850-420025-00 | Shaft i 1

33




0303 Wheel Brake

L P

34



0303 Wheel Brake

Lk
Index Part No. Part Name No. Applied Date Remark
i) kel AR i i T H 3 #E
1 3850-421001-00 Housing H% 1
2 3850-421002-00 Bolt M8*40 g 2
3 3850-421003-00 Lockwasher ®8 FE I 2
4 3850-421004-00 Back Plate L BN EAR (7)) 1
4 3850-422004-00 Back Plate R B AR () 1
5 3850-421005-00 Brake cylinder B3 3 K 1 Brake fluid
5 3850-421006-00 Brake cylinder B3 3 K 1 Hydraulic oil
Brake Shoe With Friction
6 3850-421007-00 il R P S ) 1
plate B
Brake Shoe With Friction
6 3850-421008-00 I T R S BT 1
plate F
7 3850-421009-00 Pin 2 w2 1
8 3850-421010-00 Pin 1 51 1
9 3850-421011-00 Spring Shoe Return [a] 437 5 2
10 3850-421012-00 Spring Pin Shoe Return  [Alfi &4 2
11 3850-421013-00 Pull Rod L RFF(E) 1
1 3850-422013-00 | Pull Rod R RAF(A) 1
12 3850-421014-00 | Rocker pin PR 1
13 3850-421015-00 Rocker Eo 1
14 3850-421016-00 Pin ®1.6*16 FF 4 1
15 3850-421017-00 Sping Riveting Device R E 1
16 3850-421018-00 Sping Pin T 1
17 3850-421019-00 | Spring T 1
18 3850-421020-00 Paul EZ 311N 1
19 3850-421021-00 | Spring-L (%) 1
19 3850-422021-00 Spring-R HF(H) 1

35




0303 Wheel Brake

Lk
Index Part No. Part Name No. Applied Date Remark
i) kel FE R Ko TEH H ik
20 3850-421022-00 | Adjuster L RS R () 1
20 3850-422022-00 Adjuster R BRI () 1
21 3850-421023-00 Seat,Spring s 5 o 4
22 3850-421024-00 Spring JisS 3 2
23 3850-421025-00 Lever,Spring JE AT 2
24 3850-421026-00 Retaining Ring 14 2
25 3850-421027-00 Spring Washer PR 2
26 3850-421028-00 Bushing wWE 1
27 3850-421029-00 | Lever,Push FHIZHHERT 1
28 3850-421030-00 Push rod pin HEFFA 1
29 3850-421031-00 Pull rod pin A4 1
30 3850-421032-00 Lever,Pull L FH B (E) 1
30 3850-422032-00 Lever,Pull R FHIBhH () 1
31 3850-421033-00 Pin il 1
32 3850-421034-00 Cable L HIENEN ZR S 7E) 1 1280
32 3850-422034-00 Cable R BN SR () 1 1890
33 3850-421035-00 Lockwasher ®6 P 4
34 3850-421036-00 Bolt M6x10 LY 4
35 3850-421037-00 Plug,Rubber Jlingz 2

36




0304 Gearbox Assembly
ARG B

37



0304 Gearbox Assembly

AR THRH SR
Index Part No. Part Name No. Applied Date Remark
i) Lo TR K EHH ik

1 3845-421000-00 Differential See 0305 ZETRAT MK, 1

2 |01 [3845-420001-00 Bolt WA 4 Superseded by 7845-20603X-S0
02 |7845-20603X-S0 Bolt W24 4 EP20191114

3 |01 |3845-420002-00 Plate B 4 Superseded by 7845-20604X-S0
02 |[7845-20604X-S0 Plate B 4 EP20191114

4 3845-420003-00 Bearing Seat Hli 7 B 2

5 3845-420004-00 Bearing 32208 B HEVR T 7K 2

6 3845-420005-00 Washer A 4/3

7 3845-420006-00 O-Ring 80X 2.65 (o] 1

8 |01 |3845-420007-00 Bolt M10X 25 g 4 Superseded by 3530-420013-A0
02 |[3530-420013-A0 Bolt M10X 25 WA 4 EP20191114

9 (01 |3845-420008-00 Lockwasher 10 P 6 Superseded by 3530-420014-A0
02 |[3530-420014-A0 Lockwasher 10 R 6 EP20191114

10 3845-420009-00 Cap M 1

11 3845-420010-00 Seal,oil 50X90X10 HER) 1

12 3845-420011-00 Snap Ring 290 i 1

13 3845-420012-00 Pin 210X 30 [ HEY 2

14 3845-420013-00 Bearing 6207 PRI ER il 2

15 3845-420014-00 Bearing 6210 IR ER 7R 1

16 3845-420015-00 Shaft LN 1

17 3845-420016-00 Bearing 6210 VRIS ER Bl 1

18 3845-420017-00 Gear BRI 1

19 3845-420018-00 Bearing 6307 IR ER 7R 1

20 3845-420019-00 Packing Hir 1

21 3845-420020-00 Box Cover fa 1

22 3845-420021-00 Bolt M12X 35 LY 12

23 |01 |3845-420022-00 Lock Washer ¢ 12 P 15 Superseded by 7845-20639X-S0
02 |[7845-20639X-S0 Lock Washer ¢ 12 FE I 15 EP20191114

38




24 |01 [3845-420023-00 Bolt M10X 16 24 2 Superseded by 3530-420017-A0
02 |3530-420017-A0 Bolt M10X 16 iz 2 EP20191114
25 3845-420024-00 Block Pt 1
26 3845-420025-00 Bolt M12X 25 [ 3
27 3845-420026-00 O-Ring 35X 3.1 O I8 2
28 3845-420027-00 Shaft i 1
29 3845-420028-00 Gear Shaft ik 1
30 3845-420029-00 Box Rtk 1

39




ZHS




0305 Differential

RS
Index Part No. Part Name No Applied Date Remark
i) Lo EE R e i T H 3 #E
1 3845-421001-00 Bearing 6216 TRIERHK 2
2 3845-421002-00 Bolt AR 8
3 3845-421003-00 Case,Crose R.H. HZEEARTE 1
4 3845-421004-00 Washer g1 1/3X2
5 3845-421005-00 Gear,Side e bt 2
6 3845-421006-00 Washer 1B 4
7 3845-421007-00 Planet Gear TR 4
8 3845-421008-00 Axis + 7 A 1
9 3845-421009-00 Washer ¢ 14 By B 8
10 3845-421010-00 Nut M14x1.5 W RE 20
11 3845-421011-00 Case,Crose L.H. Tr TR AR 1
12 3845-421012-00 Plate,Lock B 6
13 3845-421013-00 Gear Ring 5 Pl 1
14 3845-421014-00 Bolt A 12

41




0306 Front Tires Assembly

ATFCHRIE & AR




0306 Front Tires Assembly

iR {23595
Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko i H 3 #E
1 3845-432000-00 Solid Tyre SR 1 CPD40/45F8
1 3850-432000-00 Solid Tyre SO 1 CPD50F8
2 3845-431000-0A Front Rim [k R O 1 CPD40/45F8
2 3850-431000-00 Front Rim [lE: Rt EEAR e 1 CPD50F8

43




4000
Steering System

BRARS

44






0401 Rear Axle Steering Assembly

JE MG i
Index Part No. Part Name No. Applied Date Remark
FFs Lo TAAATR K & H #E
1 3845-520000-00 Steering Axle See 0402 L Erisyad 1
2 0000-001142-00 | Bolt M16x80 A 8
3 0000-000191-00 Lock Washer ®16 e 8
4 0000-000220-00 Flat Washer 16 PR 8
5 3845-510000-00 Back Tires Assembly See 0404  j5#2E % 2 21x8-9
5 3845-510000-A0 Back Tires Assembly See 0404  J5%C 50 2 23x10-12
6 0000-000319-00 Nut M14 B KRR 16

46




0402 Steering Axle

47



0402 Steering Axle

Fe
Index Part No. Part Name No. Applied Date Remark
i) Lo EE R e i T H 3 #E

1 3845-520001-00 Hub Cap R#E 1

2 3845-520002-00 Lock Washer d39 [ MR B 11 By 2 P 1

3 3845-520003-00 Nut M39x1.5 /N R 2

4 3845-520004-00 Bearing 31309 [ R T Al K 1

5 3845-520005-00 Nut RBIEEE 8

6 3845-520006-00 Hub B 1

7 3845-520007-00 Bolt RBEkE 8

8 3845-520008-00 Bearing 30311 [ VR T Al K 1

9 3845-520009-00 Seal FB 75x130%12 i agsil=ncgayisl 1

10 3845-520010-00 Steering Knuckle-R it ) 1

11 |01 |3845-520011-00 O-Ring $45x5.3 O K 4 Superseded by 7810-41022X-W0
02 [7810-41022X-W0 O-Ring $45%5.3 O K 4 EP2019102502

12 {01 |3845-520012-00 Needle Bearing 55x45x38 AR 4 Superseded by 7845-41014X-S0
02 |7845-41014X-S0 Needle Bearing 55x45x38 R 4 EP2019102502

13 |01 |3845-520013-00 Dust Seal ¢ 55%x45%x7 B2 4 Superseded by 7845-41016X-S0
02 |[7845-41016X-S0 Dust Seal ¢ 55x45%7 57 2 [ 4 EP2019102502

14 3845-520014-00 Oil Cap 90°NPT 1/8 A B AR 4

15 |01 [3845-520015-00 Oil Cap M6 LI 2 Y e AR 4 Superseded by 3115-52023X-10
02 |3115-52023X-10 Oil Cap M6 LI 2R Y AR 4 EP2019102502

16 3845-520016-00 Connecting Link TR 2

17 3845-520017-00 Shaft Snap Ring ¢ 16 LVEEET ] 4

18 3845-520018-00 Link Pin e 4

19 3845-520019-00 Washer Jr R ST JEE R 2 1

20 3845-520020-00 Axle Support JE M S R 2

21 3845-520021-00 Bearing ¢ 65x70x40 T 7 4

22 3845-520037-00 Nut M16 1 BN Fy R BE 2

23 |01 |3845-520038-00 Lock Washer ®16 LR 2 Superseded by 7845-41021X-S0

48




|02 |784541021x-50 Lock Washer ©16 B | 2 | EP2019102502
0402 Steering Axle
Fe
Index Part No. Part Name No. Applied Date Remark
i) Lo FAFAAFR Hoit T H i
24 3845-520039-00 Screw M16x45 PN 7S HE i 5 8 R T 2
25 3845-520025-00 Oil Cap M10x1 LR AR 2
26 3845-521000-00 Steering Cylinder See 0403 e Al L 1
27 3845-520026-00 Steering Knuckle-L Yt drinG 1
28 3845-520027-00 Axle Body LAmp RN 1
29 3845-520028-00 Flat Washer ¢ 14 T H 4
30 |01 |3845-520029-00 Lock Washer ¢ 14 A 4 Superseded by 3530-510035-10
02 [3530-510035-10 Lock Washer ¢ 14 P 4 EP2019102502
31 3845-520030-00 Hex Bolts M14x1.5x45 Vavi:Li e 4
32 3845-520031-00 Axle Shaft A 2
33 3845-520032-00 Cylindrical Pin ®10 x24 [ A4 2
34 3845-520033-00 Snap Ring &) 4
35 3845-520034-00 Washer B ) T R 1
36 3845-520035-00 Ball Trust Bearing 78x45x22 IR K 2
37 |01 |3845-520036-00 Joint Bearing GE16ES P 2 Superseded by 3530-510030-10
02 [3530-510030-10 Joint Bearing GE16ES P 2 EP2019102502

49




0403 Steering Cylinder

B [T

50



0403 Steering Cylinder

g Tl L
Index Part No. Part Name No. Applied Date Remark
i) LG5 TR Bk EHH #E
1 3845-521001-00 Cylinder Sleeve L& 2 Parts being phased out
2 3845-521002-00 Cylinder Body S A5 AL 1 1 Parts being phased out
3 3845-521003-00 Piston Rod TEIEFT 1 Parts being phased out
4 3845-521004-00 Snap Ring P 4 Parts being phased out
5 3845-521005-00 Piston E S 1 Parts being phased out
6 3845-521006-00 Colla D75 il P S 42 P 2 Parts being phased out
7 3845-521007-00 Seal D85 FLA 922 2P 2 Parts being phased out
8 3845-521008-00 Dust Seal 50x58x5/6.5 LBH 5 22 & 2
9 3845-521009-00 Snap Ring 80x75x1.5 4 2
10 3845-521010-00 O-Ring D80x3.1 O HJE 2
11 3845-521011-00 O-Ring D50x3.65 O HJE 2
12 3845-521012-00 Snap Ring 50x60x3 ikl 2
13 3845-521013-00 Snap Ring 50x60x6 T6053 FE AT FH %3t 2
14 3845-521014-00 Oil Cap M6 =R WARERIY 2 Parts being phased out
15 3845-521015-00 Bearing GE16ES PRE 2 Parts being phased out
16 3845-521016-00 O-Ring D43.7%3.65 O HJE 1
17 3845-521017-00 Ball S®6 AER 24 Parts being phased out
18 3845-521018-00 Ring 80%x64.5%6.3 T549 FE % 41 18 1
19 3845-521019-00 Wearing 80x75x15 GBS I3 1
Seal kit for Steering cylinder % [ LB FE {0
KIT 3845-3ZXG (Include e 1
item8,9,10,11,12,13,16,18,19 8,9,10,11,12,13,16,18,19
) )

51







0404 Back wheels Assembly

JEHEHRC A K
Index Part No. Part Name No. Applied Date Remark
i) Lo EE R Ko i T H 3 ik
1 3845-511000-00  |Back Rim JE R SR 1 6.00E-9
1 3845-511000-A0  |Back Rim SR SR 1 8.00G-12
2 3845-510001-00 | Back Tires JEHCHE 1 21*8-9
2 3845-510001-A0 | Back Tires JEHeHE 1 23*10-12

53




5000

Electrical System

54



HAR ARG



0501 Electrical Assembly

T BT AR

A g

Main Hamess

56



0501 Electrical Assembly
P 35 BT

Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko i H 3 #E

1 3530-642000-00 DCDC Converter DC-DC ##u4% 1

2 0000-000594-00 Screw M6x16 WRET 8

3 0000-000056-00 Lock Washer g6 R 14

4 0000-000544-00 Flat Washer g6 PR 14

5 3845-640001-00 Controller Plate Pl s 2B IR 1

6 0000-000242-00 Bolt M8x16 WA 4

7 0000-000159-00 Lock Washer @8 R 4

8 0000-000540-00 Flat Washer 28 P 4

9 3845-641000-00-20 | Traction Controller Ik fE s 1

9 3845-641000-00-30 | Pump Controller E etk 1

10 0000-000595-00 Screw M6x30 WRET 4

1 3525-642000-00 Contactor s 1

12 0000-000598-00 Screw M5x10 IRET 4

13 0000-000206-00 Lock Washer @5 R 4

14 3525-640002-00 Contacter Bracket Fefih 2% 22 Fe b 1

15 3525-644000-00 Fuse Box TR 22 6 1

16 0000-000327-00 Screw M6%x16 WRET 2

17 3525-633000-00 Fuse Harness PRI 22 23R 1

18 3845-640002-00 Fan Bracket A ST 1 11311500660- BGD-22-002763

19 3132-430001-0A Fan ] 3 [1311500660- BGD-22-002763

20 302000000329 Screw M4x30 IRET 12 |1311500660-

21 304000000048 Lock Washer g4 R 12 |1311500660-

22 304000000038 Flat Washer g4 R 12 |1311500660-

57




0502 Wiring Harness Assembly

532958572
D To Traction
0 Brake Swi Moter Accelerator
i | B To P%mp Accelerator
To Traction Motor &> To Lifting Switc To Press Swilch
~ Ak BIATFR To DCDC Converter
: N $#DCDCH iR é‘g@‘; To Power
oy

To Key Switch e
on BEREX |

—3
‘ To Direction Swil
o HIFFR g 3 W

Tsher ‘“‘\\
\

DI

S =/

44 g AN
= (\ To Alam Buzzer
b bt

,\ / ;
‘\\ L ' L
ToFrantLghtL 1 ’i’/ I m A ‘l\
ER Ay f 4 H N
—:.'I r.* m mi @ // \ 'i\’-‘.‘} _g?’ £
| S A S ToAfternghtL % -:.,' T
=™ ToHom Switch To Caution I
To Grip Brake ‘g;’m’&‘\ﬁ% To Tuming Switch Light Switch { To %&“%EG’T‘”F o ﬁi’: AllTo F;;]}}&QHN RN 51, g?%% sﬁg%ch !
BRITR  BREIR S oy iy ToLEls volor To Felch-up Swith
_ 5 A RRATX

58



0502 Wiring Harness Assembly

A
Index Part No. Part Name No. Applied Date Remark
K5 i) EIEATIR How EH ik
1 3845-631000-00 Main Harness Few 1
2 3525-683000-00 Light Relay RAT 4k v 25 1
3 3525-634000-00 Flasher Harness AL Re 2 TR 1
4 3218-600600-00 Flasher N ads 1

59




0503 Cable Assembly
B R

oo

X @Xe)

cQoloOo

oo

o(Co

cQoloODo

oo

oo

cDoloDo

oo

oo

o(DoloOo

BATTERY

60




0503 Cable Assembly

L2 S
Index Part No. Part Name No. Applied Date Remark
i) kel TR Bk EH ik
1 3845-610000-00 Battery Assembly FEI ALK, 1
2 3525-621000-00 Battery Cable At LR 1
3 3530-621000-00 Power Cable YR HL 1
4 3845-620001-00 Controller Cable + Pl g EAR R LS 1
5 3845-620002-00 Controller Cable - Pl s U S 1
6 3530-620004-00 Pump Power Cable U ZEHHL U %3 1
7 3530-620005-00 Pump Power Cable V. ZEHHLV HL4S 1
8 3530-620006-00 Pump Power Cable W ZEHHL W H1Z5 1
9 3530-620003-00 Motor Cable W A5 AL W RS 1
10 3530-620002-00 Motor Cable V 5| ALV B 1
1 3530-620001-00 Motor Cable U 2| L U g 1

61




6000
Hydraulic System

62



0601 Hydraulic System
BWEER

63



0601 Hydraulic System

TR %
Index Part No. Part Name No Applied Date Remark
i) kel FE AR e TEH H #E
1 3845-720000-00 | Oil Box See 0602 THAE K 1
2 0000-000471-00 |Clip ®32-40 RUER 22 4= 4k 6
3 3815-700001-00 | Qil suction pipe W 1
4 2713-333200-00 | Connector M33x2-32 HiEEk 1
5 0000-000916-00 |O-Ring #30%2.65 O HJE 1
6 3845-750000-00 |Gear Pump WA 1
7 0000-000307-00 |Bolt M10x1.25%30 WA 2
8 0000-000063-00 |Lock Washer ®10 R 2
9 0000-000007-00 |Flat Washer ®10 P 2
10 3845-660000-A0 | Pump Motor FEHIL 1
11 0000-000308-00 |Bolt M12x1.25%25 e 4
12 0000-000060-00 |Lock Washer ®12 R 8
13 0000-000373-00 |Flat Washer ®12 R 4
14 3845-130000-00 |Bracket B FpLE eSS B 1
15 3845-120000-00 |Bracket A FHHLE EEE A 1
16 0000-000286-00 |Bolt M12x60 WA 4
17 0000-000438-00 |Flat Washer ®12 KP- 4
18 0000-000345-00 |O-Ring 26x2.4 O A 1
19 2701-272700-00 | Connector M27x2-M27x1.5 HiEEk 1
20 3845-713000-30 |Hose,Pump to Redirector F BN ) R 1
21 2701-181600-00 | Connector M18x1.5-M16x1.5 HiEEk 1
22 2706-181600-00 |Connector M18x1.5-M16x%1.5 Bk 2
23 306001000003 Washer ©18 HE R 5
24 2706-202700-00 |Connector M20x1.5-M27%1.5 Bk 2
25 306001000004 Washer ©20 HAE B 4

64




0601 Hydraulic System

TR %
Index Part No. Part Name No Applied Date Remark
i) kel EE R e TEH H #E
26 3845-740000-00 Redirector LzdmEas 1
27 3845-719000-30 Hose,Redirector to Valve LanE s E 4R 1
28 3845-714000-00 Redirector to Steering W [ 3 BFE A 1
29 2701-161600-00 Connector M16x1.5-M16x1.5  Ei@#:k 2
30 0000-000637-00 O-Ring 13.2x2.65 O TP 2
31 3845-715000-30 Lifting Hose ETHE 1
32 2701-302700-00 Connector M30x2-M27x1.5 HisHEk 1
33 0000-000345-00 O-Ring 26x2.4 O TP 3
34 3845-712000-30 Backward Pipe JEAGURE A 4 A 1
35 3845-711000-30 Forward Pipe O A 1
36 0000-000255-00 Bolt M8x20 A 2
37 0000-000540-00 Flat Washer ®8 T 4
38 0000-000159-00 Lock Washer ®8 R 2
39 0000-000550-00 Nut M8 S RE 2
40 3845-717000-30 Backward Hose - L e JE i 1
M 3845-716000-30 | Forward Hose - L Pas¥: Kbl 1
42 3845-718000-30 Forward Hose - R AT E 1
43 3845-718000-30 Backward Hose - R i JE AU 1
44 2701-301600-00 Connector M30x2-M16x1.5 HisHEk 2
45 0000-000468-00 Clip 210-16 4 3
46 3525-700004-00 Hose,Return e ) 4% e il T 1
47 3525-700005-00 Mast, Return hose I B2 (el 1
48 3525-700002-00 Hose,Backward Return J 1ml i 1
49 3525-700001-00 Hose,Forward Return EZ L AETNikES 1
50 3845-715000-00 Redirector to Steering W [ 35 BIFE [ A 1

65




0601 Hydraulic System

TR
Index Part No. Part Name No. Applied Date Remark
i) kel EE R e i H 3 #E
51 2702-342700-00 Connector G3/4-M27x1.5 HiEHEk 1
52 0000-001384-10 O-Ring 25%2.65 O 11 1
53 3845-721001-00 | Joint R £ S8 1

66




0602 Oil Tank
5

67



0602 Oil Tank

A
Index Part No. Part Name No. Applied Date Remark
i) kel TR Bk EH U
1 3845-721000-00 | Oil Tank AR AR 1
2 3525-710002-00 Plug Drain T g A SE 1
3 3218-110008-00 Filter JEIAS 1
4 3120-520001-00 Gasket EAESE 1
5 3845-722000-00 Filler Flap e AR 1
6 0000-000550-00 Nut M8 LN 4
7 0000-000159-00 Lock Washer ®8 R 4
8 0000-000540-00 Flat Washer ®©8 PR 4
9 3125-713000-00 Breather RS 1
10 3218-112002-00 Cap vah 2 1
11 0000-000276-00 Bolt M6x45 AR 4
12 0000-000056-00 Lock Washer ®6 R 4
13 3525-638000-00 Buzzer Harness BRI B 208 3R 1

68




7000
Lifting System
’I RS

69



0701 Full free 3-Stage Mast Assembly

ZANE Y57

EHH=

70



0701 Full free 3-Stage Mast Assembly

EHM=RITREHK

Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko i H 3 #E

1 3845-810000-30-01 | Outside Mast CRES 1 H=3920mm
1 3845-810000-30-02 | Outside Mast CRES 1 H=4350mm
1 3845-810000-30-03 | Outside Mast CAlNE: 1 H=4500mm
1 3845-810000-30-04 | Outside Mast CANE 1 H=4700mm
1 3845-810000-30-05 | Outside Mast CAlNE: 1 H=4800mm
1 3845-810000-30-06 | Outside Mast CANES 1 H=5000mm
1 3845-810000-30-07 | Outside Mast CANES 1 H=5400mm
1 3845-810000-30-08 | Outside Mast CANRE 1 H=6000mm
2 0000-000588-00 Grease Cup AR 1

3 0000-000191-00 Lock Washer 16 PAL 4

4 0000-000541-00 Flat Washer 216 R 4

5 0000-001150-00 Bolt M12x1.5x60 [y 16

6 0000-000060-00 Lock Washer ¢12 g3 4

7 0000-000554-00 Flat Washer 12 T 4

8 SR60N50-1-00 Side Roller 11 % 11 6

9 3845-800012-30 Adjusting Sleeve WL 12

10 3845-800013-30 Sleeve Washer A Req.

1 3845-800010-30 Nylon Guide Plate Je e SR 4

12 3845-800011-30 Guide Plate Washer SR R Req.

13 3845-870000-30-01 | Lift Cylinder R Y Ep PR ki 1 H=3920mm

13 3845-870000-30-02 | Lift Cylinder R PEy b agiiNian 1 H=4350mm

13 3845-870000-30-03 | Lift Cylinder R PEy b agiiNian 1 H=4500mm

13 3845-870000-30-04 | Lift Cylinder R PEy Sy agiiNian 1 H=4700mm

13 3845-870000-30-05 | Lift Cylinder R i T T 1 H=4800mm

13 3845-870000-30-06 | Lift Cylinder R i T T 1 H=5000mm

71




0701 Full free 3-Stage Mast Assembly
4 HHER T

Index Part No. Part Name No. Applied Date Remark
i) Lo TR B i H 3 #E
13 3845-870000-30-07 | Lift Cylinder R PEy Sy agiiNian 1 H=5400mm
13 3845-870000-30-08 | Lift Cylinder R H i THM T 1 H=6000mm
14 3845-800007-30 U Bolt - Side TAHT U e 2
15 3845-800020-30 Support Block PEFHAL I S 2 40CD100001
16 0000-000175-00 Flat Washer 210 PN 4
17 0000-000063-00 Lock Washer 210 R 6
18 0000-000315-00 Nut M10x1.25 B} 4
19 0000-000237-00 Nut M16x1.5 =S8 2
20 0000-000449-00 Bolt M16x1.5x40 AR 2
21 3845-860000-30-01 | Lift Cylinder L iy cvaniifii 1 H=3920mm
21 3845-860000-30-02 | Lift Cylinder L Yy iy N 1 H=4350mm
21 3845-860000-30-03 | Lift Cylinder L Fe T T 1 H=4500mm
21 3845-860000-30-04 | Lift Cylinder L JEET ML 1 H=4700mm
21 3845-860000-30-05 | Lift Cylinder L iy cvaniifii 1 H=4800mm
21 3845-860000-30-06 | Lift Cylinder L Yasy i N 1 H=5000mm
21 3845-860000-30-07 |Lift Cylinder L Fe T T 1 H=5400mm
21 3845-860000-30-08 | Lift Cylinder L iy cvaniifii 1 H=6000mm
22 301000000072 Bolt M10x1x60 EgES 2
23 3845-760000-00 Tilt Cylinder ARk 6L 2
24 3845-800014-30 Tilt Cylinder Front Shaft WiRbh L AT 24 | 2
25 0000-000255-00 Bolt M8x20 EgES 6
26 0000-000159-00 Lock Washer 28 R 4
27 0000-000540-00 Flat Washer 28 PR 6
28 3845-860000-00 Tilt Cylinder Back Shaft WARHMEL)E 2 kil | 2
29 3845-820000-30-01 | Middle Mast ] 1 H=3920mm

72




0701 Full free 3-Stage Mast Assembly
4 HHER T

Index Part No. Part Name No. Applied Date Remark
5 ek F 4Tk B i A H 3 ik

29 3845-820000-30-02 | Middle Mast 748 1 H=4350mm
29 3845-820000-30-03 | Middle Mast H 1 H=4500mm
29 3845-820000-30-04 | Middle Mast 4 1 H=4700mm
29 3845-820000-30-05 | Middle Mast 4 1 H=4800mm
29 3845-820000-30-06 | Middle Mast 4 1 H=5000mm
29 3845-820000-30-07 | Middle Mast 4 1 H=5400mm
29 3845-820000-30-08 | Middle Mast 4 1 H=6000mm
30 MG50A2-1T-00 Main Roller TR 8

31 305001000021 Axle Circlip D50 LIRS 8

32 301000000067 Bolt M20x1.5x65 g 2

33 0000-000266-00  |Lock Washer 220 P 3

34 0000-000581-00  |Flat Washer 220 R 2

35 CG55R1-12-00 Chain Pulley R 4

36 0000-000903-00 Axle Circlip D55 LIRS 4

37 3845-800002-30 | Tube Axle bR 1

38 3845-800016-30  |Pulley e 1

39 301000000065 Bolt M12x65 g 1

40 3845-801000-30-01 | Chain-L KHESR MR 2 3920mm,77p
40 3845-801000-30-02 | Chain-L KA A% R 2 4350mm,83p
40 3845-801000-30-03 | Chain-L KA A% R 2 4500mm,85p
40 3845-801000-30-04 | Chain-L KA 2 R 2 4700mm,89p
40 3845-801000-30-05 | Chain-L KA A% R 2 4800mm,89p
40 3845-801000-30-06 | Chain-L KA A% R 2 5000mm,93p
40 3845-801000-30-07 | Chain-L KA 2 R 2 5400mm,97p
40 3845-801000-30-08 | Chain-L KHESR BN 2 6000mm,107p

73




0701 Full free 3-Stage Mast Assembly
4 HHER T

Index Part No. Part Name No. Applied Date Remark
i) LG5 AR Ko TEH H #E

41 3845-830000-30-01 Inside Mast SIRES 1 H=3920mm
4 3845-830000-30-02 Inside Mast IRE 1 H=4350mm
41 3845-830000-30-03 | Inside Mast INEY 1 H=4500mm
41 3845-830000-30-04 | Inside Mast M5 1 H=4700mm
41 3845-830000-30-05 Inside Mast IRE 1 H=4800mm
41 3845-830000-30-06 | Inside Mast INEY 1 H=5000mm
41 3845-830000-30-07 | Inside Mast M5 1 H=5400mm
41 3845-830000-30-08 Inside Mast SIRES 1 H=6000mm
42 3845-800009-30 Inside Chain Bracket-R P T B i 5% e 1

43 3845-800008-30 Inside Chain Bracket-L VA I3 A e 2% 1

44 301000000068 Bolt M16x1.5x65 [y 4

45 301000000069 Bolt M10x1x45 A 1

46 0000-000547-00 Flat Washer 210 PR 1

47 0000-000452-00 Bolt M20x90 [y 4

48 3845-850000-30 -01 | Lift Cylinder F AT T 1 H=3920mm
48 3845-850000-30 -02 | Lift Cylinder F AT L 1 H=4350mm
48 3845-850000-30 -03 | Lift Cylinder F B AT T 1 H=4500mm
48 3845-850000-30 -04 | Lift Cylinder F AT T 1 H=4700mm
48 3845-850000-30 -05 | Lift Cylinder F T L 1 H=4800mm
48 3845-850000-30 -06 | Lift Cylinder F T L 1 H=5000mm
48 3845-850000-30 -07 | Lift Cylinder F B AT T 1 H=5400mm
48 3845-850000-30 -08 | Lift Cylinder F AT T H T 1 H=6000mm
49 301003000035 Bolt M16x1.5x45 A 2

50 3845-802000-30-01 Chain-S yirkiis I8N 2 3920mm,55p
50 3845-802000-30-02 |Chain-S yiskiis I8N 2 4350mm,59p

74




0701 Full free 3-Stage Mast Assembly
4 HHER T

Index Part No. Part Name No. Applied Date Remark
i) LG5 AR Ko i H 3 #E
50 3845-802000-30-03 | Chain-S R B 2% B 2 4500mm,61p
50 3845-802000-30-04 | Chain-S B BB 2 4700mm,61p
50 3845-802000-30-05 | Chain-S B BB 2 4800mm,63p
50 3845-802000-30-06 | Chain-S BRI BB 2 5000mm,B65p
50 3845-802000-30-07 | Chain-S FEBE R BB 2 5400mm,67p
50 3845-802000-30-08 | Chain-S yirkiis I8N 2 6000mm,71p
51 3845-800001-30 Chain Shaft RS 1
52 3845-800021-30 Chain Baffle BEAEHIR 1
53 301000000070 Bolt M20x1.5x80 EES 1
54 3845-800019-30 Mast Bushing®165x150 1224 FL 2
55 3845-100006-00 Cap MR 5 2

75




0702 QOil Pipe

>
/’

L.

76



0702 Oil Pipe

T
Index Part No. Part Name No. Applied Date Remark
5 ek e B i A H 3 ik

1 3845-870000-00 Flow Regulator P T2 1] 1 XSF-F16L-4T-1
2 2701-272700-00 | Connector M27x2-M27x1.5 BBk 5

3 3845-856000-30 Three Way =M 1

4 3845-855000-30 | Three Way W= 1

5 3845-853000-30  |Lifting Steel Pipe | HLFHEE 2HAE | 1

6 3845-850100-30-01 | Lifting Oil Pipe Geh TR T 1 H=3920mm
6 3845-850100-30-02 | Lifting Oil Pipe GUARLARTHE 1 H=4350mm
6 3845-850100-30-03 | Lifting Oil Pipe GUARLARTHE 1 H=4500mm
6 3845-850100-30-04 | Lifting Oil Pipe SN FLETHE 1 H=4700mm
6 3845-850100-30-05 | Lifting Oil Pipe eI 1 H=4800mm
6 3845-850100-30-06 | Lifting Oil Pipe el T 1 H=5000mm
6 3845-850100-30-07 |Lifting Oil Pipe GUARLARTHE 1 H=5400mm
6 3845-850100-30-08 | Lifting Oil Pipe GUARLARTHE 1 H=6000mm
7 3845-854000-30 Lifting Steel Pipe |1 A FHREE AT 11 1

8 3845-850300-30 | Lifting Oil Pipe Il SETHEL = 11 1

9 3845-850200-30 | Lifting Oil Pipe | FRTHEL =3 | 1

10 0000-000335-00 | Washer ®27 Y& 7

11 0000-000055-00 | Screw M6x16 HEAT 2

12 0000-000056-00 | Lock Washer ¢6 B 2

13 0000-000380-00 | Flat Washer ¢6 - 2

14 0000-000030-00 | Screw M10x16 YRET 3

15 0000-000063-00  |Lock Washer ¢10 Pk 3

16 0000-000007-00  |Flat Washer ¢10 R 3

77




0703 Front Lifting Cylinder

B T

16

|
>—1s

|

d

78



0703 Front Lifting Cylinder

AR
Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko i H 3 #E
1 3845-850001-30 Piston Rod I 1
2 3845-850002-30 Wiper 85x99x8/11 B2 1
3 3845-850003-30 Snap Ring 85x100x3 EENA 2
4 3845-850004-30 Seal 85x100x9 T R 2 1
5 3845-850005-30 O-Ring 99.4x3.1 O M3} el 1
6 3845-850006-30 Bearing 8540 BT Ak 1
7 3845-850007-30 Guide Ring SmE 1
8 3845-850008-30 O-Ring 100x3.1 O M3} el 2
9 3845-850009-30 Washer B 1
10 3845-850010-30 Screw M5x6 B4 1
1 3845-850011-30 Cylinder Body {OKZS 1
12 3845-850012-30 Piston assembly T FE R 1
13 3845-850013-30 Screw M8x18 PR 7S A7 TMT 3 5 AT 1
14 3845-850014-30 Wearing 100x94x25 SCHER 1
15 3845-850015-30 Seal 100x85%9.5 LA e 1
16 3845-850016-30 Valve assembly [5)5959 1
17 3845-850017-30 Washer EEN 1
18 3845-850018-30 Snap Ring 222 FLA # A 1
19 3845-850019-30 Valve T 1
20 3845-850020-30 Spring P 1
- 3845.37G Seal Kit for Lifting Cylinder  Jhfilf&¥f (A&FS .
(include item4,5,8,15 ) 4,5,8,15)

79




0704 Lifting Cylinder-L

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ .
]
-0 dram» 00—
/
y S p
% - \\\
g T T i
] ) read) -
/

3
—6
4
7

80



0704 Lifting Cylinder-L

iy cvaniifii
Index Part No. Part Name No. Applied Date Remark

FFs g LA Kok & H #E
1 3845-860001-30 Piston Rod TEIEAT 1
2 3845-870102-00 Dust Seal 50x62x7/10 55 24> Pl 1
3 3845-860002-30 Seal 50%60x8 i 25 ) 1
4 3845-860003-30 Bearing 5050 R I 1
5 0000-000342-00 O-Ring 77.5%3.55 O 1
6 3845-860004-30 Cylinder Cap ik 1
7 3845-860005-30 Bushing PR 1
8 3845-860006-30 Cylinder Body-L PRI ARLS 1
9 3845-860007-30 Adjusting Sleeve WL 1
10 3845-860008-30 Seal LR 1
11 3845-860009-30 Support Central 70x64x20 SRR 1
12 3845-860010-30 Snap Ring 70x60x3 EEV 1
13 3845-860011-30 Hole Seals 70%60x6 LA 1
14 3845-860012-30 Piston TEIE 1
15 3845-860013-30 Spool [ 1
16 3845-860014-30 Valve Cover RS 1
17 3845-860015-30 Spring TS 1
18 3845-860016-30 Valve Seat )20 1
19 3845-860017-30 Plug EHr5E 1
20 0000-001677-00 O-Ring 38.7x2.55 Ol 1
21 302019000001 Screw M6x8 PN 7S A 111 3 5 R T 1
22 3845-860018-30 Plug T 1

Seal Kit for Lifting Cylinder mEBsHEY (BEFS
KIT 3845-3BG1 1

(include item3,5,13,20)

3,5,13,20)

81




0705 Lifting Cylinder-R

T

-
I
N
[
[
[
|
|
[
|

82



0705 Lifting Cylinder-R

Sy pa itk
Index Part No. Part Name No. Applied Date Remark

FFs T TR e & H #E
1 3845-870001-30 Piston Rod TEIEAT 1
2 3845-870002-30 Dust Seal 50%x62x7/10 57 2 P 1
3 3845-870003-30 Seal 50x60%8 B % 1
4 0000-000342-00 O-Ring 77.5%3.55 O JLEHI 1
5 3845-870004-30 Cylinder Cap ik 1
6 3845-870005-30 Bearing 5050 B R 1
7 3845-870006-30 Bushing wE 1
8 3845-870007-30 Cylinder Body-R PEIREN 1
9 3845-870008-30 Adjusting Sleeve e 1
10 3845-870009-30 Seal LR 1
11 3845-870010-30 Support Central 70x64x20 SRR 1
12 3845-870011-30 Snap Ring 70x60x3 EETan 1
13 3845-870012-30 Hole Seals 70x60%6 LA 1
14 3845-870013-30 Piston TEIE 1
15 3845-870014-30 Spring G 1
16 3845-870015-30 Valve I 1
17 302019000001 Screw M6x8 PN 7S £ U 0 5 7 R T 1
18 3845-870016-30 Plug T 1

Seal Kit for Lifting Cylinder HEEEA (BEFS
KIT 3845-3BG2 1

(include item3,4,13)

3,4,13)

83




0706 Tilt Cylinder
G T




0706 Tilt Cylinder

A RR L
Index Part No. Part Name No Applied Date Remark
i) kel T2 e i H 3 ik
1 3845-760001-00 Ear Hp 1
2 3845-760002-00 Dust Seal 45x57x8/10 D] 1
3 3845-760003-00 Guide Sleeve FHE 1
4 3845-760004-00 Snap Ring 45x55x3 EETa 1
5 3845-760005-00 Ring 45x55x6 il FH % 3 1
6 3845-760006-00 Snap Ring 50.8x45x1.5 4} 1
7 3845-760007-00 O-Ring 44.7x3.55 O Al 1
8 3845-760008-00 O-Ring 82.5x3.55 O HipE 1
9 3845-760009-00 Snap Ring 90x84.4x2 (AT A) 1
10 3845-760010-00 Bearing 4530 A Ak 1
11 3845-760011-00 | Piston R 1
12 3845-760012-00 Ring 90x75x9 LA 2
13 3845-760013-00 Wear Ring 90x84x25 SCRIR 1
14 3845-760014-00 Cylinder Body RN 1
15 3845-760015-00 Bearing 4043 A Ak 1
16 3845-760016-00 Lock Washer ¢16 AR 1
17 3845-760017-00 | Hex Nut M16 VaViil qu: 1
18 3845-760018-00 Hex Head Bolt M16x70 75 kigfe 1
- 3845.0XG-00 Seal kit for Tilt cylinder JHEMEFIAL (fU5 .
(Include item 5,7,8,12) 5,7,8,12)

85




0707 Fork Frame

XA

/

/

15

14

86



0707 Fork Frame

BN
Index Part No. Part Name No Applied Date Remark
FFs T TAFAATR K & H U
1 3845-842000-30 | Baffle EERE 1
2 0000-000047-00 Bolt M14x45 A 2
3 0000-000233-00 Lock Washer 14 R 2
4 0000-001004-00 Flat Washer 14 T 2
5 3845-841000-30 Lift Bracket BB 1
6 MG50A2-1T-00 Main Roller TR 6
7 305001000021 Axle Circlip D50 LIRS 6
8 SR60N50-1-00 Side Roller I s 10 4
9 3845-800012-30 Adjusting Sleeve WL 8
10 3845-800013-30 Sleeve Washer P Req.
1 301000000071 Bolt M12x1.5x60 [y 8
12 0000-000060-00 Lock Washer g12 P 8
13 0000-000554-00 Flat Washer 12 PR 8
14 3845-803000-30 Fork "X 2 150*1070
15 3218-800002-00 Pin assembly FRIRE SRR 2

87




0708 Full free 2-Stage Mast Assembly

EE R TAE R

88



0708 Full free 2-Stage Mast Assembly
EEE AR ISY

Index Part No. Part Name No. Applied Date Remark
i) Lo TR Ko i H 3 #E

1 3845-810000-20-01 Outside Mast CRES 1 H=2610mm
1 3845-810000-20-02 Outside Mast PR 1 H=2710mm
1 3845-810000-20-03 Outside Mast CANRE 1 H=3000mm
1 3845-810000-20-04 | Outside Mast VINNE 1 H=3300mm
1 3845-810000-20-05 Outside Mast CANE 1 H=3500mm
1 3845-810000-20-06 | Outside Mast A5 1 H=3750mm
1 3845-810000-20-07 | Outside Mast VINNE 1 H=4000mm
1 3845-810000-20-08 Outside Mast CRES 1 H=4500mm
1 3845-810000-20-09 Outside Mast PR 1 H=5000mm
1 3845-810000-20-10 | Outside Mast VINNE 1 H=2430mm
1 3845-810000-20-11 Outside Mast e 1 H=2300mm
1 3845-810000-20-12 Outside Mast CANRE 1 H=5500mm
1 3845-810000-20-13 Outside Mast PR 1 H=6000mm
2 301000000071 Bolt M12x1.5x60 [y 4

3 0000-000060-00 Lock Washer ¢12 g 16

4 0000-000554-00 Flat Washer 12 PR 16

5 SR60N50-1-00 Side Roller 11 Ul 4

6 3845-800012-30 Adjusting Sleeve 2SS 8

7 3845-800013-30 Sleeve Washer BB Req.

8 MG50A2-1T-00 Main Roller TR 4

9 305001000021 Axle Circlip D50 AR E 4

10 3845-800010-30 Nylon Guide Plate JEYASTid 4

11 3845-800011-30 Guide Plate Washer SR R Req.

12 3845-870000-20-01 Lift Cylinder R H T HM T 1 H=2610mm
12 3845-870000-20-02 Lift Cylinder R F i THMET 1 H=2710mm

89




0708 Full free 2-Stage Mast Assembly
EEE AR ISY

Index Part No. Part Name No. Applied Date Remark
i) Lo TR B i H 3 #E

12 3845-870000-20-03 | Lift Cylinder R PEy Sy agiiNian 1 H=3000mm
12 3845-870000-20-04 | Lift Cylinder R H i THM T 1 H=3300mm
12 3845-870000-20-05 |Lift Cylinder R A AT L 1 H=3500mm
12 3845-870000-20-06 |Lift Cylinder R Sy pa itk 1 H=3750mm
12 3845-870000-20-07 | Lift Cylinder R F i THMET 1 H=4000mm
12 3845-870000-20-08 | Lift Cylinder R A AT L 1 H=4500mm
12 3845-870000-20-09 | Lift Cylinder R Sy pa itk 1 H=5000mm
12 3845-870000-20-10 | Lift Cylinder R PEy b agiiNian 1 H=2430mm
12 3845-870000-20-11 | Lift Cylinder R Y Ep PR ki 1 H=2300mm
12 3845-870000-20-12 | Lift Cylinder R Sy pa itk 1 H=5500mm
12 3845-870000-20-13 | Lift Cylinder R PEy Sy agiiNian 1 H=6000mm
13 3845-800007-30 U Bolt - Side TAHT U e 2

14 3845-800020-30 Support Block FETHET b S 2

15 0000-000175-00 Flat Washer 210 NG 4

16 0000-000063-00 Lock Washer 210 e 4

17 0000-000315-00 Nut M10x1.25 R 4

18 0000-000237-00 Nut M16x1.5 =S8 2

19 0000-000449-00 Bolt M16x1.5x40 EgES 2

20 3845-860000-20-01 | Lift Cylinder L JEET ML 1 H=2610mm
20 3845-860000-20-02 | Lift Cylinder L JEHET ML 1 H=2710mm
20 3845-860000-20-03 | Lift Cylinder L iy cvaniifii 1 H=3000mm
20 3845-860000-20-04 | Lift Cylinder L Fe T L 1 H=3300mm
20 3845-860000-20-05 | Lift Cylinder L JEHET AL 1 H=3500mm
20 3845-860000-20-06 | Lift Cylinder L iy cvaniifii 1 H=3750mm
20 3845-860000-20-07 | Lift Cylinder L Fe AL 1 H=4000mm

90




0708 Full free 2-Stage Mast Assembly
EEE AR ISY

Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko i H 3 #E

20 3845-860000-20-08 | Lift Cylinder L Fe T T 1 H=4500mm
20 3845-860000-20-09 | Lift Cylinder L FE AT L 1 H=5000mm
20 3845-860000-20-10 | Lift Cylinder L FE T L 1 H=2430mm
20 3845-860000-20-11 | Lift Cylinder L Yasy i N 1 H=2300mm
20 3845-860000-20-12 | Lift Cylinder L e T L 1 H=5500mm
20 3845-860000-20-13 | Lift Cylinder L FE T L 1 H=6000mm
21 3845-760000-00 Tilt Cylinder BARHHI T 2

22 3845-800014-30 Tilt Cylinder Front Shaft ABUARHHIL A 22 & A 2

23 0000-000255-00 Bolt M8x20 A 4

24 0000-000159-00 Lock Washer g8 e 4

25 0000-000540-00 Flat Washer @8 T 4

26 3845-860000-00 Tilt Cylinder Back Shaft iRk LS5 22 24 b 2

27 3845-820000-20-01 | Inside Mast INES 1 H=2610mm
27 3845-820000-20-02 | Inside Mast SR 1 H=2710mm
27 3845-820000-20-03 | Inside Mast RIRES 1 H=3000mm
27 3845-820000-20-04 | Inside Mast IREE 1 H=3300mm
27 3845-820000-20-05 | Inside Mast SR 1 H=3500mm
27 3845-820000-20-06 | Inside Mast RIRES 1 H=3750mm
27 3845-820000-20-07 | Inside Mast IREE 1 H=4000mm
27 3845-820000-20-08 | Inside Mast INES 1 H=4500mm
27 3845-820000-20-09 | Inside Mast SR 1 H=5000mm
27 3845-820000-20-10 | Inside Mast IREE 1 H=2430mm
27 3845-820000-20-11 | Inside Mast INES 1 H=2300mm
27 3845-820000-20-12 | Inside Mast SR 1 H=5500mm
27 3845-820000-20-13 | Inside Mast RIRES 1 H=6000mm

91




0708 Full free 2-Stage Mast Assembly
EEE AR ISY

Index Part No. Part Name No. Applied Date Remark
o1 o e ¥kt 3P 3 HIE
28 0000-001004-00 Flat Washer ¢14 R 2
29 0000-000233-00 Lock Washer g14 R 6
30 0000-001202-00 Nut M14 W RE 2
31 301000000067 Bolt M20x1.5x65 EgES 1
32 0000-000266-00 Lock Washer 220 R 2
33 0000-000581-00 Flat Washer 220 PR 1
34 301000000069 Bolt M10x1x45 EgES 1
35 0000-000063-00 Lock Washer 210 e 1
36 0000-000547-00 Flat Washer 210 PR 1
37 3845-850000-20-01 | Lift Cylinder F S T i 1 H=2610mm
37 3845-850000-20-02 | Lift Cylinder F A AL T 1 H=2710mm
37 3845-850000-20-03 | Lift Cylinder F A AT i 1 H=3000mm
37 3845-850000-20-04 | Lift Cylinder F i ECTH L 1 H=3300mm
37 3845-850000-20-05 | Lift Cylinder F [UEBARTiKIN 1 H=3500mm
37 3845-850000-20-06 | Lift Cylinder F A AT T 1 H=3750mm
37 3845-850000-20-07 | Lift Cylinder F A AT i 1 H=4000mm
37 3845-850000-20-08 | Lift Cylinder F S T i 1 H=4500mm
37 3845-850000-20-09 | Lift Cylinder F B AT T 1 H=5000mm
37 3845-850000-20-10 | Lift Cylinder F i AT i 1 H=2430mm
37 3845-850000-20-11 | Lift Cylinder F R TH T 1 H=2300mm
37 3845-850000-20-12 | Lift Cylinder F Hif AR+ T 1 H=5500mm
37 3845-850000-20-13 | Lift Cylinder F T L 1 H=6000mm
38 3845-800006-30 U Bolt - Middle HREL U Y 1
39 3845-802000-20-01 | Chain-S R BE2% B 2 H=2610mm
39 3845-802000-20-02 | Chain-S FEBEA K 2 H=2710mm

92




0708 Full free 2-Stage Mast Assembly

EAEN S NP Sy

Index Part No. Part Name No. Applied Date Remark
5 ek EiEA B i A H 3 ik
39 3845-802000-20-03 | Chain-S R A R 2 H=3000mm
39 3845-802000-20-04 | Chain-S R e 2 2 H=3300mm
39 3845-802000-20-05 | Chain-S R e 2 2 H=3500mm
39 3845-802000-20-06 | Chain-S R 2% R 2 H=3750mm
39 3845-802000-20-07 | Chain-S R 2 L 2 H=4000mm
39 3845-802000-20-08 | Chain-S R e 2 2 H=4500mm
39 3845-802000-20-09 | Chain-S R BE2% B 2 H=5000mm
39 3845-802000-20-10 | Chain-S R BE2% B 2 H=2430mm
39 3845-802000-20-11 | Chain-S R 2 L 2 H=2300mm
39 3845-802000-20-12 | Chain-S L A 2 H=5500mm
39 3845-802000-20-13 | Chain-S L 2 U 2 H=6000mm
40 3845-800001-30 Chain Shaft e 1
41 CG55R1-12-00 Chain Pulley R 2
42 0000-000903-00 Axle Circlip D55 LIRS 2
43 3845-800021-30 Chain Baffle AR EAIR 1
44 301000000070 Bolt M20x1.5x80 i Ae 1
45 3845-800019-30 Mast Bushing®165x150 WEi 2
46 3845-100006-00 Cap RS 2
47 0000-000452-00 Bolt M20x90 2 Ae 4

93




=l

=0

0709 Oil Pipe

HE

94




0709 Oil Pipe

T
Index Part No. Part Name No Applied Date Remark
i) Lo FE AR e i H 3 ik
1 3845-870000-00 Flow Regulator P T2 1] 1 XSF-F16L-4T-1
2 0000-000335-00 Washer 227 HERE 5
3 2701-272700-00 Connector Bk 2
4 3845-860003-00 Three Way Vit S5354 1
5 3845-880200-00 Hose [N 1
6 3845-880300-20 Hose e IR 1
7 3845-880400-20 Oiling pipe b R 1
8 3845-880500-20 Oiling pipe N R 1

95




0710 Full Free Lifting Cylinder

&8 BT

—11
14

96



0710 Full Free Lifting Cylinder

2 H AT

Index Part No. Part Name No Applied Date Remark

i) LG5 LA B i T H 3 U
1 3845-850001-20 Piston Rod T FEFT A 1
2 3845-850002-20 Dust Seal 110x126x9/12 7 24 1
3 3845-850003-20 Snap Ring 125x110x3 i 1
4 3845-850004-20 Ring 125x110x9 B % 1
5 3845-850005-20 Cylinder Cap I 7 1
6 3845-850006-20 Axle sleeve EHES 1
7 3845-850007-20 Screw M6x8 PN T3 5 R AT 1
8 3845-850008-20 Plug 24.8x2.5 T 1
9 3845-850009-20 O-Ring 115x5.3 O R £} 1
10 3845-850010-20 Bearing 11035 BN K 1
11 3845-850011-20 Cylinder Body AR 1
12 3845-850012-20 Support Central 125x30x3  S7K¥F 1
13 3845-850009-20 O-Ring 115x5.3 O B E} 1
14 3845-850013-20 Valve T 1
15 3845-850014-20 Spring Seat LS 1
16 3845-850015-20 Cover M27x2 o) 5 1
17 3845-850016-20 Spring 2.5x15x48 (IS 1
18 3845-850017-20 Plug Z1/4” I 1

P P — Seal Kit for Lifting Cylinder G B (A& F 5 ]

(include item4,9,13 ) 4,9,13)

97




0711 Beside Lifting Cylinde-L

EILEET T

13
15

98



0711 Beside Lifting Cylinde-L

JEIEF L

Index Part No. Part Name No. Applied Date Remark

i) Lo TR B & H Y U
1 3845-860001-20 Plug M30x1.5-6H 3k 1
2 3845-860002-20 Pole 2k 1
3 3845-860003-20 O-Ring 23.6x3.55 O % E} 1 1
4 3845-860004-20 Piston Rod T ZE LR 1
5 3845-860005-20 Dust Seal 50x62x7/10 B2k 1
6 3845-860006-20 Cylinder Cap [ 1
7 3845-860007-20 Bearing 5034 I 1
8 3845-860008-20 Snap Ring 60x50x3 48l 1
9 3845-860009-20 Seal Ring 60x50%x8 EEa il 1
10 3845-860010-20 Guide Ring FHE 1
11 3845-860011-20 Snap Ringp70x@64.5%1.5 PhH 1
12 3845-860012-20 O-Ring 63x3.55 O B E} 1
13 3845-860013-20 Cylinder Body {IRES 1
14 3845-860014-20 Support Central 70x20x2.5 SRR 1
15 3845-860015-20 Cover M27x2 Je) 75 1
16 3845-860016-20 Plug Z1/4 » I 1
17 3845-860017-20 Screw M6x8 A7 A 4 3 5 AT 1
18 3845-860018-20 Plug 24.8x2.5 T 1

KT |sa45.08G1 Seal Kit for Lifting Cylinder HEEEA (BEFS ]

(include item3,9,12)

3,9,12)

99




0712 Beside Lifting Cylinde-R

AT

—10
15

100



0712 Beside Lifting Cylinde-R

A EEFH L
Index Part No. Part Name No. Applied Date Remark

5 ek EiEA B i H I
1 3845-870001-20 | Dust Seal 50x62x7/10 Brizh e 1
2 3845-870002-20 Cylinder Cap ik 1
3 3845-870003-20 Bearing 5034 R I 1
4 3845-870004-20 | Guide Ring AR 1
5 3845-870005-20 | Snap Ring 60x50x3 18 1
6 3845-870006-20 | Seal Ring 60x50x8 4 1
7 3845-870007-20 | Snap Ring 870x@64.5x1.5 4 1
8 3845-870008-20 | O-Ring 63x3.55 O A%+l 1
9 3845-870009-20 | Piston Rod TR RN 1
10 3845-870010-20 | Cylinder Body FARES 1
11 3845-870011-20 | Support Central 70x20x2.5 SRR 1
12 3845-870012-20 | Spool 5 1
13 3845-870013-20 | Valve Cover (S 1
14 3845-870014-20 Spring 2x19.5x73.5 i 1
15 3845-870015-20 | Cover M27x2 el 55 1
16 3845-870016-20 | Valve Seat 1] 1
17 3845-870017-20 | O-Ring 38.7x3.55 O M # &} 1
18 3845-870018-20  |Plug SEhr FE 1
19 3845-870019-20  |Plug Z1/4 » 12 5E 1
20 3845-870020-20 | Screw M6x8 VA 7S A7 11135 5 5 BT 1
21 3845-870021-20 | Plug 24.8%2.5 FET 1

KT |2845.0862 Seal Kit for Lifting Cylinder mEBsHEY (BEFS ]

(include item6,8,17)

6,8,17)

101




0713 Fork Frame

XA

/

/

Fey

102



0713 Fork Frame

BN
Index Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko i H 3 #E

1 3845-842000-30 Baffle EEN G 1

2 0000-000047-00 Bolt M14x45 EgES 8

3 0000-000233-00 Lock Washer @14 R 8

4 0000-001004-00 Flat Washer ¢14 PR 8

5 3845-831000-20 Lift Bracket e 1

6 MG50A2-1T-00 Main Roller TR 6

7 305001000021 Axle Circlip D50 LS 6

8 SR60N50-1-00 Side Roller 1l Mg 10 4

9 3845-800012-30 Adjusting Sleeve VRS 8

10 3845-800013-30 Sleeve Washer WEEER Req

11 301000000071 Bolt M12x1.5x60 AR 8

12 0000-000060-00 Lock Washer 212 PhEL 8

13 0000-000554-00 Flat Washer g12 R 8

14 3845-803000-30 Fork X 2 150*1070

15 3218-800002-00 Pin assembly PRI S 2

103




0714 Wide-View 2-Stage Mast Assembly

=
1
=
b
S

EUEF—

104



0714 Wide-View 2-Stage Mast Assembly

TR 20115

Index Part No. Part Name No. Applied Date Remark
i) Lo LA Bk i T H 3 #E

1 3845-810000-00-01 | Outside Mast PAINES 1 H=3000mm
1 3845-810000-00-02 | Outside Mast ANE'S 1 H=3300mm
1 3845-810000-00-03 | Outside Mast PARES 1 H=3500mm
1 3845-810000-00-04 | Outside Mast OINES 1 H=3700mm
1 3845-810000-00-05 | Outside Mast PNES 1 H=3750mm
1 3845-810000-00-06 | Outside Mast PARES 1 H=4000mm
1 3845-810000-00-07 | Outside Mast PNES 1 H=4250mm
1 3845-810000-00-08 | Outside Mast PNES 1 H=4500mm
1 3845-810000-00-09 | Outside Mast PARES 1 H=4750mm
1 3845-810000-00-10 | Outside Mast PNES 1 H=5000mm
1 3845-810000-00-11 | Outside Mast PARES 1 H=5500mm
1 3845-810000-00-12 | Outside Mast OINES 1 H=6000mm
2 301000000071 Bolt M12x1.5x60 g 8

3 0000-000060-00 Lock Washer ¢12 e 8

4 0000-000554-00 Flat Washer 212 R 8

5 SR60N50-1-00 Side Roller 11 e 1 4

6 3845-800012-30 Adjusting Sleeve R 8

7 3845-800013-30 Sleeve Washer THREE R Req.

8 MG50A2-1T-00 Main Roller FRR 4

9 305001000021 Axle Circlip D50 MR 4

10 3845-800010-30 Nylon Guide Plate Je SR 4

11 3845-800011-30 Guide Plate Washer SRR R Req.

12 3845-870100-00-04 | Lift Cylinder AT L 2 H=3000mm

105




0714 Wide-View 2-Stage Mast Assembly
TEALEF AR K

Index Part No. Part Name No Applied Date Remark
K5 F s LA K TEH H ik
12 3845-870100-00-05 | Lift Cylinder AT 2 H=3300mm
12 3845-870100-00-06 |Lift Cylinder T 2 H=3500mm
12 3845-870100-00-07 |Lift Cylinder AT 2 H=3700mm
12 3845-870100-00-08 |Lift Cylinder T 2 H=3750mm
12 3845-870100-00-09 | Lift Cylinder AT L 2 H=4000mm
12 3845-870100-00-10 |Lift Cylinder T 2 H=4250mm
12 3845-870100-00-11 | Lift Cylinder AT 2 H=4500mm
12 3845-870100-00-12 | Lift Cylinder AT L 2 H=4750mm
12 3845-870100-00-13 | Lift Cylinder oA Riifiin 2 H=5000mm
12 3845-870100-00-14 | Lift Cylinder T L 2 H=5500mm
12 3845-870100-00-15 |Lift Cylinder oA Riifiin 2 H=6000mm
13 3845-800007-30 U Bolt - Side bR VEItEE 2
14 3845-800020-30 Support Block FRTHAL b ST 2
15 0000-000175-00 Flat Washer 210 PN 4
16 0000-000063-00 Lock Washer 210 R 4
17 0000-000315-00 Nut M10x1.25 LN 4
18 0000-000237-00 Nut M16x1.5 LESE 2
19 0000-000449-00 Bolt M16x1.5x40 AR 2
20 3845-760000-00 Tilt Cylinder ABRR L 2
21 3845-800014-30 Tilt Cylinder Front Shaft AR AL 222 e el 2
22 0000-000255-00 Bolt M8x20 B 4
23 0000-000159-00 Lock Washer 28 R 4
24 0000-000540-00 Flat Washer 28 PR 4
25 3845-860000-00 Tilt Cylinder Back Shaft R L5 22 He i 2
26 3845-820000-00-01 | Inside Mast IRE 1 H=3000mm

106




0714 Wide-View 2-Stage Mast Assembly
TEALEF AR K

Index Part No. Part Name No. Applied Date Remark
i) LG5 TR K i H 3 #E

26 3845-820000-00-02 | Inside Mast IRE 1 H=3300mm
26 3845-820000-00-03 | Inside Mast INE 1 H=3500mm
26 3845-820000-00-04 | Inside Mast IRE 1 H=3700mm
26 3845-820000-00-05 | Inside Mast INE 1 H=3750mm
26 3845-820000-00-06 | Inside Mast IRE 1 H=4000mm
26 3845-820000-00-07 | Inside Mast SINE 1 H=4250mm
26 3845-820000-00-08 | Inside Mast IRE 1 H=4500mm
26 3845-820000-00-09 | Inside Mast INE 1 H=4750mm
26 3845-820000-00-10 | Inside Mast SR 1 H=5000mm
26 3845-820000-00-11 | Inside Mast INE 1 H=5500mm
26 3845-820000-00-12 | Inside Mast SIS 1 H=6000mm
27 CG55R1-12-00 Chain Pulley R 4

28 0000-000903-00 Axle Circlip D55 LR 4

29 3845-801000-00-01 | Chain 395859 2 3000mm,81p
29 3845-801000-00-02 | Chain BESF R 2 3300mm,87p
29 3845-801000-00-03 | Chain 39585 2 3500mm,91p
29 3845-801000-00-04 | Chain BESF R 2 3700mm,95p
29 3845-801000-00-05 | Chain B 2% B 2 3750mm,95p
29 3845-801000-00-06 | Chain BESF R 2 4000mm,103p
29 3845-801000-00-07 | Chain SRR 2 4250mm,107p
29 3845-801000-00-08 | Chain BESF R 2 4500mm,113p
29 3845-801000-00-09 | Chain i 35959 2 4750mm,117p
29 3845-801000-00-10 | Chain BESF R 2 5000mm,123p
29 3845-801000-00-11 | Chain 395859 2 5500mm,133p
29 3845-801000-00-12 | Chain B R R 2 6000mm,141p

107




0714 Wide-View 2-Stage Mast Assembly
TEALEF AR K

Index Part No. Part Name No. Applied Date Remark
K5 F s LA K TEH H ik

30 301000000067 Bolt M20x1.5x65 AR 2

31 0000-000266-00 Lock Washer 220 R 2

32 0000-000581-00 Flat Washer 220 R 2

33 3845-800019-30 Mast Bushing®165x150 15240 B 2

34 3845-100006-00 Cap VG 2

35 0000-000452-00 Bolt M20x90 B 4

36 0000-000233-00 Lock Washer 14 Gk 4

108




0715 Oil Pipe

109



0715 Oil Pipe

T
Index Part No. Part Name No. Applied Date Remark
K5 F s EIEATIR Bk TEH H ik
1 3845-870000-00 Flow Regulator PR 32 g 1 XSF-F16L-4T-1
2 0000-000366-00 Washer 222 iR gAY 5
3 3845-850100-00 Hose e IR 1
4 2701-272700-00 Elbow TRTHIh G B 4eE Sk 1
5 0000-000468-00 Clip 210-16 e 6
6 3845-850001-00 Tube vinyl SRHE] 1
7 3845-850001-00 Tube vinyl L2 AN =g 1
8 3845-850001-00 Tube vinyl 2 SAGIPIiN =g 1
9 3845-850200-00 Hose e IR 1
10 69008-15T11 Three Way =ik 1
11 3845-855000-30 Three Way ZIEESk BN 1

110




0716 Lifting Cylinder

AT

17

111



0716 Lifting Cylinder

AT L

Index Part No. Part Name No. Applied Date Remark

i) Lo T2 Ko i H 3 ik
1 3845-870101-00 | Piston Rod HIEFT 1
2 3845-870102-00 Dust Seal 50x62x7/10 N 1
3 3845-870103-00 Seal D50x60x%6 i kel 1
4 3845-870104-00 Guide Sleeve FHE 1
5 3845-870105-00 O-Ring D62.6x2.4 O M3} el 1
6 3845-870106-00 Bearing 5050 AT dilr 1
7 3845-870107-00 O-Ring D58.42x2.62 O AU %534 el 1
8 3845-870108-00 Cylinder Body RN 1
9 3845-870109-00 Snap Ring 2T 1
10 3845-870110-00 Adjusting Sleeve e 1
11 3845-870111-00 Piston TEIE 1
12 3845-870112-00 | Snap Ring 63x53x3 P4 1
13 3845-870113-00 Seal 63x53%6 FURI 1
14 3845-870114-00 Support Central 63x58x15 RIR 1
15 3845-870115-00 Bushing £y 1
16 3845-870116-00 Snap Ring Gz E 1
17 3845-870117-00 Pin D10%26 [ A4 1

kT |s845.2262 Seal kit for Lifting cylinder ~ EFHBfLEEG .

(Include item3,5,7,13) (84 3,57,13)

112




0717 Fork Frame

XA

/

/

15

14

113



0717 Fork Frame

BN
Index Part No. Part Name No. Applied Date Remark
i) kel TR K i H 3 U
1 3845-842000-30 Baffle SR 2N 1
2 0000-000047-00 Bolt M14x45 LY 2
3 0000-000233-00 Lock Washer g14 R 2
4 0000-001004-00 Flat Washer 14 R 2
5 3845-831000-00 Lift Bracket X5 1
6 MG50A2-1T-00 Main Roller S i 6
7 305001000021 Axle Circlip D50 MR % 6
8 SR60N50-1-00 Side Roller I s 1 4
9 3845-800012-30 Adjusting Sleeve EEESS 8
10 3845-800013-30 Sleeve Washer B Req.
11 301000000071 Bolt M12x1.5x60 WA 8
12 0000-000060-00 Lock Washer @12 R 8
13 0000-000554-00 Flat Washer 12 P 8
14 3845-803000-30 Fork "X 2 150*1070
15 3218-800002-00 Pin assembly PRI S 2

114




0718 Chain Assembly

Mast

"
YA
£
L
IR
\
[
I
L
L
Nrr
m
LL
(=]
[

115



0718 Chain Assembly

(i sy
Index Part No. Part Name No Applied Date Remark
K5 Ems i ¥t & H 3 AT
1 3845-801002-30 | Pin B ik 2
2 0000-001151-00 | Cotter Pin 83.2x36 iRak:E| 2
3 303000000016 Nut M24x1.5 B IR Y 2
4 303002000013 Nut M24x1.5 HE R 2
5 3845-801100-30 | Chain | BES | 1
5 3845-802100-30 | Chain Il e 1
6 3845-801001-30 Chain Anchor B ek 1
7 3845-801003-30 Chain Anchor BTk 1
8 0000-000007-00 | Washer 210 B 2
9 307000000001 Cotter Pin 83.2x50 TF 4 2

116




	1000
	Frame System
	车身系统
	0101 Frame System
	车身系统
	0102 Overhead Guard
	安全棚
	   0103 Front Cover
	前外罩
	0104 Back Cover
	后外罩

	2000
	Steering Control System
	操作系统
	0201 Steering Control
	操作系统
	0202 Hand Brake Assembly
	手刹总成
	0203 Parking Brake
	脚制动
	0204 Steering Assembly
	转向柱总成
	0205 Valve Control Linkage 
	多路阀操作杆

	3000
	Driving System
	驱动系统
	0301 
	驱动系统总成
	0303 Wheel Brake
	制动器
	0304 Gearbox Ass
	变速箱总成
	0306 Front Tires
	前轮装配总成

	4000
	Steering System
	转向系统
	0401 Rear Axle Steering Assembly
	后桥转向总成
	0402 Steering Axle
	转向桥
	0403 Steering Cylinder
	转向油缸
	0404 Back wheels Assembly
	后轮装配总成

	5000
	Electrical System
	电器系统
	0501 Electrical Assembly
	控制器装配总成
	0502 Wiring Harness Assembly
	线束总成
	0503 Cable Assembly
	电缆总成

	6000
	Hydraulic System
	液压系统
	0601 Hydraulic System
	液压管路

	7000
	Lifting System
	起升系统
	0703 Front Lifting Cylinder
	前起升油缸
	0704 Lifting Cylinder-L
	左起升油缸
	0705 Lifting Cylinder-R
	右起升油缸
	0709 Oil Pipe
	油管
	0714 Wide-View 2-Stage Mast Assembly
	宽视野二级门架总成
	0716 Lifting Cylinder
	起升油缸
	0717 Fork Frame
	货叉架


